IN—=VTvY

M A 4_ N 3 1 PARTS BOOK
TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS

EERREEI

HIGH SPEED SAFETY STITCH SEWING MACHINE
HOCHLEISTUNGS-SICHERHEITSNAHTMASCHINE
SURJETEUSE GRANDE VITESSE - POINT SAFETY

OVERLOCK CON PUNTADA DE SEGURIDAD




BROTHER INDUSTRIES, LTD.

Y &/ Stitch width
{L# /Specifications

MADE IN JAPAN J

&i& /Devices



B w N =

IN=Y Ty ZRIRICELT

COXRIE. 1996F12BNTF—2ICEDWVWTHERE N 6D TT,

MR FEL LICBRHEREA NSBB8 HY 7,

B THET 28R, I RBTRLTSYET,

I — KSR ER > TVWBEAIR. ¥ — VBE—BE(G1~55~— )T H
AXTF&L,

E| R

B, 2 Ll cnca s s semmenan st B G 1
B. BRI R .. 5
Co8HERER ... 7
B E R . ovcvmsamann oy SuumaeE SIS 5 SR S 1
E. U BMR 19
Fo EX R TARBR oo 23
G BT con o ou o vmmases ve 55 p0wh ix 50 SEWEE 5 25
H. T = B R 27
Jo ZHRRIL =S BIR oo iinnron cn e menns oe s meiein oe 29

K. $QmmBBMR . 31
L RIAFRER 33
M. SRR ... 37
N. EEERBEER ... 37
P 7—7T74 =& .. . . 39
Q: T HINSERIR i 5 0 0 S e s s we e s 39
B D D= o o0 o 52 sromoss sesbPanis 58 SeUBREE 53 41
Z MBERER . 45
Gal. ' — VBB —EBR ... 51
Ga2: T EbE—MIE . s s vwmee s 50 5HEEETE 55 S Simienn s 52
Ga3. F—UEBGR—ER ... 53
Gad. &' — U BBE R —B R ... 54
GaS. T — VBB =R ... 55
Wa. BE T NIl 56
B R 57



B W N

Notes for using this parts book

This book was prepared based on information available in December 1996.
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line 1.

If the symbol 3 is found in the “Parts No.” column, refer to the Gauge parts list
on page 51~55.

CONTENTS

A, Machine Body .....coes s seseies i os s genes s vias 1

B. /‘Crankshaft machanism . .. cccunes oo oo oo as e 5

C. Needle barmechanism ........ ... ... ..., 7
0. Presser foot echaniStn ..i..om v vs coimnns o naians 11
E. Food Mechanism . oo o secws is s wn vewiee s o sims o 19
F. Knifemachanism ......... .. i, 23
G. Overlooper mechanism ....... ... ... .. ....ccou... 25
H. Under looper mechamism .. .. o« vu vumnnns on semas o s 27
J. Double chain stitch looper mechanism ............. 29
K. LUBBICRHION. ..o cr nr s mimimiris im wie sin simimimsnmin ms mur mumimitin s = 31
L. TRIOaH TERSION' & o oo sowin o v s ssmmannans 5% o5 wieideis i & 33
M. Needlecooler ... .. ... .. . 37
N. Gimp guide mechanism .......... iz S et TR e 37
P. Tapewindermechanism ... ... .................. 39
Q. LEpper MBCEEIIEITE woows wo s smmmmmes e e s a5 3 39
R. Ruffling attachment ........ . ... ... ............ 41
2 CCESBOTIBS. o s supuei G S aaaesas 9 SRESETEe o TN 45
Gal. GaugepartsList .cous ve wm smmmas oy s s s v s 51
Ga2. GaugepartsList ...... ... 52
Ga3. GaugepartsList ... 53
Ga4. Gauge parts List: <o o s sapvwes e v ssmeues s seewn o 54
Gab. Gauge parts List . . oo s s wewaeimin s sonsms i 55
Wa. Warninglabels ................. ... 56
INABE .« i vne e s ssimm s 75 PusmDmm o 8 asPE K 57

-ii-



Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Dezember 1996.

. Modelldnderungen sind vorbehalten.

. Die Teile, die als kompletter Satz geliefert werden, sind mit einer{ ____|
gestrichelten Linie umrandet.

. Dieses Zeichen * in der Spalte “Parts No. (Teil-nummer)” verweist auf die
Lehrenliste 51~55.

INHALTSVERZEICHNIS

A. Maschinengehéuse ............................... 1
B. Kurbelwelle ...... ... ... .. . ... . . . . . ... .. .. 5
C. Nadelstangenvorrichtung ......................... 7
D ‘SToHdrUekerfull oo o oe o sovenen o suonnes s s 1
E. Transportvorrichtung ............................. 19
FoMesser e 23
G Oberen Graiter .. ... i v s vecavit vs vosmaes oo 50 dann 25
H. Unterer Greifer ....... ... ... ... ciiiiiiiiininnnn. 27
J. Doppelkettenstichgreifer ......................... 29
K SCRMUBPENG - covwvsn wu o5 un vmmmain 53 svvians os o5 Ko 31
Ly EEIETS PRRTTIRITIR: conssccn cont 30 w8 ascvormvsioss g By GEIREN Y 33
M. Nadelkihlungsvorrichtung ........................ 37
N SCRHUPFFRRTOIT. o050 o5 65 55 99555 .50 1r smmmince 20m s smmse 37
P. Bandaufwickelvorrichtung ........................ 39
Q. Falz-mechanismus ............... . ... ... ......... 39
R. Krauselvorrichtung ....... ... ... ... ... ......... 41
Z B UBBBRT: o o snmmass o5 08 B BESEETS 55 PRRERES 65 65 TOER 45
Gal. Lehrenliste ...... ... .. .. . . . ... 51
Ga2. Lehrenliste .............. ... 52
GHT . Lohgerlishe . s os va ox venmns 03 1 L BOWE Veslh S 53
Gad. Lehrenliste .............. ..o 54
Ga5. Lehrenliste ...... ... . ... 55
Wha. WANSERTTEEr wuvwss va i o5 commnms vs 6 5o 99 35 8s 5mme 56
Verzerzeichnis .......... ... .. .. .. . . . ... ... ..., 57

-iii-



Notes sur l'utilisation de ce manuel de
pieéces détachées

. Ce manuel a été fait d’apreés les renseignements valables au mois de Décembre
1996.

2. Les piéces peuvent étre sujettes a des modifications sans preavis.
3. Les pieces fournies en tant qu'assemblages complets sont encadrées avec un trait

——————

pointillé L____..
. Si le symbole ¥ se trouve dans la colonne “Parts No. (No de piéce)” veuillez la
vous référer a la liste des Piéces decartment page 51~55.

TABLE DES MATIERES

A. Corpsdelamachine .......... ... i, 1
B. Mécanismede vilebrequin ........ ... ... . ... 5
C. Mécanisme de la barre d aiguille ................... 7
D. Mécanisme de pied presseur ....................... 11
E. Mécanisme de I'entrainement ..................... 19
F: Mecanismieducouteal .. ccowvam s on o3 s i snsmes 23
G. Mécanisme du boucleur supérieur ................. 25
H. Mécanisme du boucleur inférieur .................. 27
J. Mécanisme du boucleur pour point de chainette 29
BBUHIE qon suuasm somman sy s Sm R RS
K. Lubrification ...... .. ... . 31
L. Tensiondu fil ... .. .. coomens nn or s smmme s sia Soem o8 33
M. Mécanisme du refroidisseur d'aiguille .............. 37
N. Mécanismede guide-fil ........... ... ... ........ 37
P. Mécanisme de I'enroouleurderuban ............... 39
Q) NMBERHISME S BBEE covwny vs oo w0 vovaman i s ewmseses 39
R. ACCessoira pourftronees . .. .. «.wewws ow v smmsecs ve 41
Z . ACCESSOITES . ittt e e 45
Ga1l. Liste des Piécesdecartment ............coovueeennnn. 51
Ga2 «Liste des Piécesdecartment ............ ... ... 52
Ga3. Liste des Piecesdecartment ......... ..., 53
Gad. Liste des Piecesdecartment . ... ... .. ... ... ....... 54
Ga5. Liste des Piécesdecartment .................oa.n. 55
Wa. Etiquettesd’avertissement ........................ 56
INEBRE .. .oovmmnn msn som me mommmmme e 408 £0F SETEE 34§ SR - 57

-1v-



Notas para usar este Manual de Piezas

. Este libro ha sido compilado basandose en los datos de que se disponia en diciembre
1996.

2. Las piezas quedan sujetas a cambios de disefio sin aviso previo.
3. Las piezas suministradas como conjuntos completos se enmarcan con una linea

F=———

punteada'!___ ! .
. De haber un simbolo 3 junto al “Parts No. (Niumero de Pieza)”, habra que mirar la
lista de piezas de calibradores de la pagina 51~55.

INDICE

A. Cuerpodelamaquina ....................... .. ... 1
B. Mecanismo del ciguenal ............... .. ... .. . ... 5
C. Mecanismode labarradeaguja ................ ... 7
D. Mecanismode laprensatela .......... ... ... ... ... i
E. Mecanismo de laalimentacién ............... .. .. .. 19
F. Mecanismodelacuchilla ................ ... .. ... 23
G. Mecanismo del presilladora superior .......... ... .. 25
H. Mecanismo del presilladora inferior ...... .. ........ 27
J. Mecanismo del presilladora de double cadeneta .... 29

B, BT onceom sommssicins 5 8 SUSEE-ES S w s =y
L. Tensiondel hilo ......... ... . . .. ... . . .. .. .. ... .. 33
M. Mecanismo del enfriadorde aguja ............ ... .. 37
N. Mecanismo guiadelhilo ........ .. ... .......... .. 37
P. Mecanismo bobinadordecinta ........... .. .. .. .. 39
Q. Mecanismodesolapado ........... ... .. . ... .. ... 39
R. Aceasorio detrantido . . cseavny o i spsmm s o oo o 41
Z. ACCESOTIOS ..ottt e e 45
Gal. Listad’'ePiezasdecalibradores ............... ... . .. 51
Ga2. Listad'ePiezasde calibradores .................. ... 52
Ga3. Listad’ePiezasde calibradores ................... .. 53
Ga4. Listad'ePiezasde calibradores ............. ... .. . .. 54
Ga5. Listad’'ePiezasde calibradores .............. .. ... . . 55
Wa. Etiquetasde advertencia .................. .. .. .. .. 56
Indice .. ... . 57



A. 7 L — LB3R / Machine body / Maschinengehéuse / Corps de la machine
/ Cuerpo de la maquina

0 1 12

68 67 55«-@@“1'

59—? )

185-N31-052



A. 7 L — LR{%R / Machine body / Maschinengehé&use / Corps de la machine
/ Cuerpo de la méaquina

22-

REF.NO. CODE [qTy ErAq NAME OF PARTS RV

2 539605001 1|9 2H8— TOP COVER

3 502606000 1|zy3anr4~er OIL GAUGE WINDOW

4 062401012 B|F~aMax10 SCREW, PAN M4X10

5 $39606020 L RVASTE B PACKING

7 $23337009 1|dAat185 RUBBER CAP, 18.5

8 $39607001 1|vo xrhit— FRAME SIDE COVER

9 062400812 5|#~24x8 SCREW, PAN M4X8

10 $20345009 1|dat14a RUBBER CAP, 14

11 $39608021 HERPEE 5, PATT FACE PLATE COVER

12 060400612 1284 > Emaxe SCREW, BIND M4Xé6

13 $20310001 ES VR 3=ErF, FATH: COVER FOR FEED MECHANISM, B

14 $39771020 IVE S PACKING

15 060400812 6|/51 > KM4X8 SCREW, BIND M4X8

21 $39610021 HEEUEES VAt FEED BAR COVER

22 060400812 6|/t > FMmaxs SCREW, BIND M4X8

23 539564021 1| FHii— INSIDE COVER

24 539563020 1HrFhiK—Isyx INSIDE COVER PACKING

25 S23616101 512 4 % ¥ax10 SCREW, M4X10

26 061400812 1|43 amaxs SCREW, FLAT M4X8

27 $39611001 1|l=zhn—-Lo3 FRONT COVER ASSY, L

27-1 $39612001 1|z Hs8-L FRONT COVER, L

27-2 $39613001 NS PACH BB AIE FRONT COVER HINGE SHAFT

27-3 520319001 1\mxzpn-erv FRONT COVER HINGE

27-4 012400432 2|7+ ESaxa SET SCREW, SOCKET (FT) M4X4

27-5 $20320101 1M=zhrs—2pwis FRONT COVER STOPPER

27-6 $20321001 1|=xzhri—n2 FRONT COVER SPRING

27-7 060400612 1{7%4 > FMaxs SCREW, BIND M4X6

27-8 520327101 e ACE B & & STOPPER PLATE, FRONT COVER

279 060400612 11741 > KMaxe SCREW, BIND M4X6

28 060401412 3791 > FM4xX14 SCREW, BIND M4X14

29-1 $38305001 Ll g, DA S FRONT COVER, 5

30 523418002 2|3 A 2 ¥axs SCREW, M4X5

31 012400832 1|7+ k& >4xs SET SCREW,SOCKET (FT) M4X8

32 012400432 1|7+ E5axa SET SCREW, SOCKET (FT) M4X4

33 $20324101 1|sTh=LT7H1 FRONT COVER GUIDE, L

34 060400612 21754 > FMaxs SCREW, BIND M4X6

35 $20325001 1[vTHIR—bATRIR PLATE SPRING

36 060400612 1|81 > FMaxe SCREW, BIND M4X6

37 $39562001 1l#zaz27L—t CLOTH PLATE

38 539623001 A= P S AVER N & ) CLOTH PLATE SHAFT

39 141183000 17azx7rL—-r—+ CLOTH PLATE SHEET

40 100032003 1452837 SCREW, FLAT SM4.37

41 100315002 1+32it% SPRING, WAVE

42 539624021 1Mevyrhs-— SET SCREW COLLAR

43 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6

44 538301020 1\ 7azx27L—-+2 %2 CLOTH PLATE, LOWER

46 060400612 4184 > FMaxs SCREW, BIND M4X6

48 $20412000 T Lt37 RUBBERCAP,3.7

49 $39625051 17027 L= F bR 121RE SPRING, PLATE

50 060400612 2|/89 > Fmaxe SCREW, BIND M4Xé

51 156482000 1t >a CAP, 4

52 062401212 1|+ ~04x12 SCREW, PAN M4X12

53 021400212 12249 ba NUT, 2 M4

54 047602042 1|27 UL 5 EL6X20 PIN, SPRING ROLL 6X10

55 520412000 t|ldat>37 RUBBER CAP, 3.7

58 $39626021 1"WoORFL—- bR TPdo CLOTH GUIDE

59 060400612 3|81 2 FMaxe SCREW, BIND M4X6
185-N31-052



A. 7 L — ALBR /Machine body / Maschinengeh&use / Corps de la machine
/ Cuerpo de la maquina

185-N31-052



A. 7 L — LBR/ Machine body / Maschinengehé&use / Corps de la machine
/ Cuerpo de la maquina

REF.NO. CODE  [qy S NAME OF PARTS RM]

61 520338200 | 1|773%4 OIL PAN

62 520339000 PRS2 PACKING

63 $23350001 | 4|k zsoFay MACHINE BODY LEG

64 017501212 |  4|# ksxi2 BOLT, M5X 12

65 $23351001 | 4|¥#x WASHER

66 $00075000 | 1|71 # -« EYE GUARD

67 060350812 |  2|/t1> Fasxs SCREW, BIND M3.5X8

68 025350332 | 2|eS##Hz4735 WASHER, PLAIN L 3.5

69 $20340001 | 1|FPA1si—r¥vI 1% EYE GUARD SUPPORT PLATE

70 $20342001 | 1|s>xva SHOULDER SCREW, M4

71 146598001 | 1|15z ¥#% WASHER, SPRING

72 025050132 | 1|eS##%o39s WASHER, PLAIN § 5

74 140325001 | 1|34t>103 RUBBER CAP, 10.3

75 $20345009 | 1[I nt>1a RUBBER CAP, 14

76 23337009 | 1|Z st 185 RUBBER CAP, 18.5

77 081009070 | 1[ou>%ps O RING, P9

78 $23357001 | 1|y x%v10 SCREW, M10

79 520346000 | 1|hugs7I5m4 NEEDLE BAR OIL RESERVOIR

80 062401612 |  1|F+~23M4ax16 SCREW, PAN M4X 16

81 $20878000 [ 1|3 4t>53 RUBBER CAP, 5.3
<5k%A> <FOR “5 THREADS" >

92 539785001 | 1|1k rASEY X 15ALD THREADING DIAGRAM LABEL, D
<4kxE> <FOR "4 THREADS" >

92 $397860071 | 1[4k rA eV X1 TAULE THREADING DIAGRAM LABEL, E
<6FAE> <FOR “6 THREADS" >

92 $39787001 | 1|1 kA ey X1 T~UF THREADING DIAGRAM LABEL, F
<ZEEAH> <FOR DOUBLE CHAIN STITCH>

93 $25184001 | 1[oLf b pA Y ey 215~ THREADING DIAGRAM LABEL, DL
<KLLFrLIE> <FOR BINDING >

29-2 542050001 | 1|zz#si-s FRONT COVER, S

185-N31-052



B . BREhEERAR / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/Mecanismo del cigtenal

185-N31-103



B . BRENEHRE{R / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismo del ciguenal

REF.NO. CODE |q'Tv B X4 NAME OF PARTS RMI
2 012060632 1|74 & 56x6 SET SCREW, SOCKET (FT) M6X6
3 $39629021 1AFUL 474 BEARIG CAP
4 081031870 1oy %315 ORING S31.5
5 062400812 | 2|+~zaxs SCREW, PAN M4X8
6 061400812 1145 amaxs SCREW, FLAT M4X8
7 072600000 1|12 75246000 BALL BEARING, 6000
10 $39630000 1|2 KS5S80 CRANK SHAFT BUSH
14 048400242 1k 27753 %ck0 RETAINING RING, C40
15 076203000 1awv 276203 BALL BEARING, 6203
16 527868001 1|12 %52 m46203v BALL BEARING, 6203V
17 $20361001 #3152 SPRING, WAVE
18 520362101 1o ks vot10%y CRANK SHAFT OIL REJECTOR
20 $39631000 X7y G44T BEARING PRESSER
21 $20353000 1oy ¥ ORING
22 062401012 | 3|+~2amax10 SCREW, PAN M4X10
24-1 §39775001 1|31 PULLEY
25 012060632 1|7+ 56x6 SET SCREW, SOCKET (FT) M6X6
27 028060242 1152445226 WASHER, SPRING 2-6
28 018062532 1|74 & k6X25 BOLT, SOCKET M6X25
<Ly +r1HH> <FORSYNCHRONIZER >

24-2 $39565001 {51 PULLEY
<ABLHE—FE> <FOR STANDARD >
<62~72,75~78,81~84, 89, 90{-2~.5)>

1-1 $39761001 1ok ysssy s CRANK SHAFT, SS ASSY
<NLYTHA> <FOR HIGH-LIFT >
<63-7,65-6-7,66-6-7,71-6,77-6,83-6,84-6,95.5 >

1-2 539762001 1o FYT9sHs = CRANK SHAFT, SH ASSY
<HBNTLUILRE> <FOR EXTRA HIGH-LIFT>
<85, 86,92,93>

1-3 $39763001 1|7 K S 7sE 2 CRANK SHAFT, SE ASSY

185-N31-103



/ Mécanisme de |la barre a aiguille / Mecanismo de la barra de aguja

C. $HERS{% / Needle bar mechanism / Nadelstangenvorrichtung

185-N31-118



C. §M4EB31% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE [qTy ErAq NAME OF PARTS RV
2 $39644021 AV E S & §T) NEEDLE SHAFT BUSH, L
3 $39645021 1|7 X5 LR NEEDLE SHAFT BUSH, R
4 539646021 IR VARY 2 NEEDLE SHAFT
5 $39647000 1(¥Hz WASHER
6 146293001 1|k 22E10 RETAINING RING, E10
7 $39566001 ARV iy B ) NEEDLE BAR CLAMP ASSY
7-1 5§23342001 2|73+ h# 1 axs SET SCREW, SOCKET (CN) M4X5
7-2 017061612 1[FL r6X16 BOLT, M6X16
7-3 118735002 1| ¥4z WASHER
7-4 062350812 1[#~23.5%8 SCREW, PAN M3.5X8
7-5 520391001 1{ax-# SPACER
7-6 $20392000 | 2|7z + FEL'T
7-7 155162001 1 A~N=-4 SPACER
$39574001 1 FES NEEDLE BAR
9 $39648021 1|/ Uskm 4 20D NEEDLE BARBUSH, D
10 §$39571021 I AVE Sy B - ) NEEDLEBARBUSH, U
11 104450101 1dLat>8 RUBBER CAP, 8
12 * L AR NEEDLE CLAMP ASSY
12-1 146427001 2|PF AT ES SET SCREW, SOCKET (CP) SM3.18
13 ¥ 2|3 ) pex27 NEEDLE DCX27
<95> <95>
13 151474016 3|3 v poxe7 NEEDLE DCX27, #16
15 539649021 HIAVE R & & a8 NEEDLE PLATE SUPPORT BRACKET
16 018062532 2(7F+ &N h6X25 BOLT, SOCKET MbBX25
17 $39650051 1N EHHT 1 4F NEEDLE PLATE SUPPORT, F
18 $39652021 1 U184 T 1458 NEEDLE PLATE SUPPORT, B
20 062401012 4|+ ~2aMax10 SCREW, PAN M4X10
21 520415101 IES-FAV A2 2 MOVABLE NEEDLE GUARD
22 $20416101 114800 F3.5%10 BOLT, M3.5X10
23 $20418001 1A ==Y iE NEEDLE GUARD (F)
24 523456101 2|+~ 1025%6 SCREW, PAN M2.5X6
25 538306051 1=YamhenlokrF CHAIN STITCH NEEDLE GUARD, F
26 062350612 1|#~2M3.5x6 SCREW, PAN M3.5X6
27 538307001 1=z honysss CHAIN STITCH NEEDLE GUARD, B
28 062300812 2|F+~2a3x8 SCREW, PAN M3X8
29 $39654051 1INUSFIFSHEY NEEDLE GUARD BRACKET
30 062401012 1|+ ~2amaxio SCREW, PAN M4X10
32 4 114 NEEDLE PLATE
33 100032003 2|5 3va37 SCREW, FLAT SM4.37
185-N31-118



/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

C . $14%/3{% / Needle bar mechanism / Nadelstangenvorrichtung

185-N31-118



C. §t#%Ri{R / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

wEH#MEOyY Fid. A6 (FreSan2EE) oSt TRRARGELTVET.
CENOBICHEEHEIEOL. BRO-FEEFLTFEY,

Yt The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

7% Die Kurbelwelle und die Stange missen mit Teilen der gleichen Farbe kombiniert werden {zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

Yt Levilebrequin et la bielle doivent &tre choisis et montés sur des pigces de la méme couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d'indiquer le code numéroté de piéce.

¥t ElcigiieRal y la varilla se deben seleccionar e instalar con las piezas del mismo color {dos tipos; rojas y azules).
Antes de especificar el codigo de pieza se debe verificar el color.

-10-

REF.NO. CODE |qQTv ELAq NAME OF PARTS RM

e T FOR "STANDARD"
<#H> <RED>

34 $39633011 1lnusssoavress NEEDLE DRIVING CRANK ROD ASSY T
<E> <BLUE>

34 $39633012 | 1|nusSsonvEsss NEEDLE DRIVING CRANK ROD ASSY T

34-1 018401622 | 2|7+ # tax1s BOLT, SOCKET M4X16

34-2 $23342001 1|7+ r#Uaxs SET SCREW, SOCKET (CN) M4X5

34-3-1 017061612 1]|# I +6X16 BOLT, M6X16

34-3-2 118735002 1|1¥F#Hz% WASHER
“Nnquzrg” FOR "HIGH-LIFT”
<H#> <RED>

35 539638011 11nys52509K% 3H NEEDLE DRIVING CRANK ROD ASSY i
<E> <BLUE>

35 $39638012 | 1lhussss0vEs sy NEEDLE DRIVING CRANK ROD ASSY o

35-1 018401622 | 2|7+#u raxie BOLT, SOCKET M4X16

35-2 $23342001 1|7+ r# U axs SET SCREW, SOCKET (CN) M4X5

35-3-1 017061612 |  1|#u rexi6 BOLT, M6X16

35-3-2 118735002 1¥H 2 WASHER
“EALYTRE " FOR “EXTRA HIGH-LFT" | |
<H> <RED>

36 $39641011 1{nss5o0v ke i NEEDLE DRIVING CRANK ROD ASSY ke
<E> <BLUE>

36 539641012 | 1|nhvussvsnovrs e NEEDLE DRIVING CRANK ROD ASSY 4

36-1 018401622 | 2|7+#x1 tax16 BOLT, SOCKET M4X16

36-2 $23342001 1|7+ rHUaxs SET SCREW, SOCKET (CN) M4X5

36-3-1 017061612 |  1|# réx16 BOLT, M6X16

36-3-2 118735002 | 1|#7#x WASHER

185-N31-118




D . # I {%/Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

185-N31-201

-11-



D . # IR /Presser foot mechanism/Stoffdrickerful / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE |qTY bt o NAME OF PARTS RMY
1 $39658001 MNAszraseyss PRESSER ADJUST SCREW
2 $39575001 B e T PRESSER BAR ASSY
2-1 $39577000 HEEE TODED: CUSHION
2-2 047301642 127U 5 e Aws PIN, SPRING ROLL AW3
3 105161004 | 1|##x% WASHER
a4 $20476001 1Tz PRESSER SPRING
5 $38308021 oarszns MAIN PRESSER ARM
6 $39659021 IEEETr PRESSER BAR LIFTER
7 $39660001 Ao T7778% PRESSER BAR LIFTER SPRING
8 539661001 1|42 %va SHOULDER SCREW, M4
9 $39662001 HoatdTHFa by MAIN PRESSER ARM STOPPER
10 060400612 1754 > £ Maxs SCREW, BIND M4X6
1 539663021 TAHITSPHLI= PRESSER FOOT LIFTER LEVER
12 539664001 HAHI TS FHELI—H T — COLLAR
13 018062532 1|74 % k6x25 BOLT, SOCKET M6X25
14 025060332 | 1|esvsxa16 WASHER, PLAIN L 6
15 $39665001 1AYTTOTHLI—I2 SPRING
16 047503242 1ZATYL T ELAWS PIN, SPRING ROLL AWS5
17 $39770001 1oxzua SCREW, M4
18 021400212 12529 ra NUT, 2 M4
19 $20485001 Hagzrruss PRESSER BAR LIFTER LINK
20 $39666001 HAHT7rLn— PRESSER BAR LIFTER LEVER
21 $39667021 1HAgT7rs543 PRESSER BAR LIFTER ARM ASSY
291 047401442 127y seraws PIN, SPRING ROLL AW4
22 018061632 1|7+ %L r6X16 BOLT, M6X16
23 $39669001 Aoz 7rLc—inz SPRING
24 $39670000 | 1|x4TmFEso 430 PRESSER ARM SHAFT BUSH
25 012060632 1|7+ E S 6x6 SET SCREW, SOCKET (FT) M6X6
26 $39671021 B e PRESSER ARM SHAFT
27 048090342 | 2|k x7e9 RETAINING RING, E9
28 $30562000 | 1|##% WASHER
29 $39672001 1t4Th57EL PRESSER ARM PIN
30 012400432 1|7+ £ >axa SET SCREW, SOCKET (FT) M4X4
34 $37070121 1|74 5=#-FKv FINGER GUARD, V
35 060300412 |  1[/51> Fm3xa SCREW, BIND M3X4
38 $20770101 IES == TANE TWIST SPRING
39 060300612 | 1[/31 > F M3xe SCREW, BIND M3X6
<F=LE> <FOR HEAVY MATERIALS >
38-2 $20115001 HET =S CUNE TWIST SPRING
<FoLBE> <FOR HEAVY MATERIALS, VERTICAL>
38-3 $20117001 NEREE TN TWIST SPRING
<@y B> <FOR SMALL TYPE>
38-4 $30889001 HER S =TS ] TWIST SPRING
<F-7fiE> <FOR TAPING >
a4 $23364000 | 1|5-77>+7 TAPE GUIDE

-12-

185-N31-201



D . L E{& / Presser foot mechanism /Stoffdrackerfull / Mécanisme de pied presseur

/ Mecanismo de |la prensa tela

50-2

ST | SR

65
66

50-4

PRSI

71
72

e e —————C— —

50-1

50-5

185-N31-201

-JRi



D.# I E{% /Presser foot mechanism /StoffdrickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE [qTy B Ao NAME OF PARTS RV

<63,64>

50-1 $19313201 1#4x%3 PRESSER FOOT ASSY

50-1-1 519311101 B o e o 7 PRESSER FOOT SUPPQORT SCREW

50-1-2 $30971001 11+vxF PRESSER FOOT, F

50-1-3 105288001 1|3 422238 SCREW, SM2.38

50-1-4 519307001 1|##IBHHIT 2y PRESSER FOOT, B SUPPORT SCREW

50-1-5 519308001 11232+Y +318-44 NUT, 25M3.18-44

50-1-6 $19309001 IR 4= S FAS- TWIST SPRING

50-1-7 062670712 1|+~ 2357-30X7 SCREW, PAN SM3.57-40X7
<65,66>

50-2 $19317101 1##xTo =2 PRESSER FOOT ASSY

50-2-1 $19311101 ER o 8 PRESSER FOOT SUPPORT SCREW

50-2-2 519312001 1|4 xF PRESSER FOOT, F

50-2-3 105288001 1|4 %3238 SCREW, SM2.38

50-2-4 519307001 1|AH4 T YT AT PRESSER FOQT, B SUPPORT SCREW

50-2-5 519308001 11222+ +318-44 NUT, 25M3.18-44

50-2-6 519309001 1{A4TBR YU TWIST SPRING

50-2-7 062670712 1|+~ 23357-40%7 SCREW, PAN SM3.57-40X7
<69,70>

50-3 519321101 1#4xTo = PRESSER FOOT ASSY

50-3-1 519311101 B S i =857 PRESSER FOOT SUPPORT SCREW

50-3-2 $19325001 1|44 xF PRESSER FOOT, F

50-3-3 S01295001 1|3 24 23238X35 SCREW, SM2.38X3.5

50-3-4 $19307001 14Ty 2 PRESSER FOOT, B SUPPORT SCREW

50-3-5 519308001 1232+ +318-44 NUT, 25M3.18-44

50-3-6 $19309001 AT UNZR TWIST SPRING

50-3-7 062670712 1|+~ 2357-20X7 SCREW, PAN SM3.57-40X7
<71,72>

50-4 $19326101 L B PRESSER FOOT ASSY

50-4-1 $19311101 RE e & ) PRESSER FOOT SUPPORT SCREW

50-4-2 $19325001 1|4 IF PRESSER FOOT, F

50-4-3 S01295001 1% %2238X35 SCREW, SM2.38X3.5

50-4-4 519307001 1|#4IeYHTRY PRESSER FOOT, B SUPPORT SCREW

50-4-5 519308001 1227 +318-44 NUT, 25M3.18-44

50-4-6 $19309001 ME g 2 d:E A PAE TWIST SPRING

50-4-7 062670712 1|7~ 2357-40X7 SCREW, PAN SM3.57-40X7
<92,93>

50-5 519334001 1#H4x3 PRESSER FOOT ASSY

50-5-1 519311101 3| AT IR PRESSER FOOT SUPPORT SCREW

50-5-2 $19340001 1(*+xF PRESSER FQOT, F

50-5-3 106640001 | «1|¥ 2 %318 SCREW, SM3.18

50-5-4 062670712 1|+~ 2357-40%7 SCREW, PAN SM3.57-40X7

-14-

185-N31-201



185-N31-201

| ‘.m / !
e @ mk@ / - |u%\,\@ \wm.
PN - s sy (BN

: @m@
<

.3
509

o mpun Nw ps

gm0
Sy

"

&

67
68

50:-10

SDI—E

/ Mecanismo de la prensa tela

D . # T BfR/Presser foot mechanism/StoffdrickerfuB / Mécanisme de pied presseur

-15-

80-8
b o
9)
(5}
o
5}
@.
==l

1—gm,

T _
B
)

83
84




-

D. #f TBif% / Presser foot mechanism /Stoffdriickerfu / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q1Y BrAdq NAME OF PARTS RM

<61,62>

50-6 519304101 1|#4xT4 3 PRESSER FOOT ASSY

50-6-1 519311101 Bt S PRESSER FOOT SUPPORT SCREW

50-6-2 519312001 1{+HxF PRESSER FOOT, F

50-6-3 105288001 1|ox%3238 SCREW, SM2.38

50-6-4 519307001 1|#4 Tty 2y PRESSER FOOT, B SUPPORT SCREW

50-6-5 519308001 122257 F318-44 NUT, 25M3.18-44

50-6-6 519309001 R Egvind:ESAVIAS- TWIST SPRING

50-6-7 062670712 1]+~ 0357-40X7 SCREW, PAN SM3.57-40X7

50-6-8 025630232 1es¥HzFav238 WASHER, PLAIN M 2.38
<81,82>

50-7 519330201 T1|x4xTo 2 PRESSER FOOT ASSY

50-7-1 519311101 1oz 4Ty PRESSER FOOT SUPPORT SCREW

50-7-2 530971001 1|+#xF PRESSER FOOT, F

50-7-3 111140002 1oazx238 SCREW, SM2.38

50-7-4 $19307001 1y IRy PRESSER FOOT, B SUPPORT SCREW

50-7-5 519308001 112224 ~318-44 NUT, 25M3.18-44

50-7-6 519309001 1|A4TBR2 VYRS TWIST SPRING

50-7-7 062670712 | 1|+ ~2357-40x7 SCREW, PAN SM3.57-40X7
<83,84>

50-8 520882201 1|#41T43 PRESSER FOOT ASSY

50-8-1 $19311101 HER S S 57 PRESSER FOOT SUPPORT SCREW

50-8-2 $30971001 14 xF PRESSER FOOT, F

50-8-3 111140002 1233238 SCREW, SM2.38

50-8-4 $19307001 1|# IR PRESSER FOOT, B SUPPORT SCREW

50-8-5 $19308001 1222+ F318-44 NUT, 25M3.18-44

50-8-6 $19309001 1 AYTBR Y% TWIST SPRING

50-8-7 062670712 1|~ 2357-40%7 SCREW, PAN SM3.57-40X7
<67,68>

50-9 525548101 B PRESSER FOOT ASSY

50-9-1 519311101 1442y PRESSER FOOT SUPPORT SCREW

50-9-2 $19325001 1|#4vTF PRESSER FOOT, F

50-9-3 501295001 1|24 232.38X35 SCREW, SM2.38X3.5

50-9-4 519307001 I ES Lk - PRESSER FOOQT, B SUPPORT SCREW

50-9-5 $19308001 11292+ 131844 NUT, 25M3.18-44

50-9-6 519309001 HER S :E e TWIST SPRING

50-9-7 062670712 1|+ ~23357-30%X7 SCREW, PAN SM3.57-40X7
<75,76>

50-10 525550001 Ll e o PRESSER FOOT ASSY

50-10-1 S19311101 Ty Ry PRESSER FOOT SUPPORT SCREW

50-10-2 $25553001 1144 xF PRESSER FOOT, F

50-10-3 501295001 1|2 %3238X35 SCREW, SM2.38X3.5

50-10-4 025660132 Tes#Hxransis WASHER, PLAIN S 3.18

50-10-5 106640001 112 4%¥3.18 SCREW, SM3.18

50-10-6 062670712 1|+~ 2357-40%7 SCREW, PAN SM3.57-40X7

-16-

185-N31-201



D . ¥ I B8{% / Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

50-i2

50-11

T T S e e e e g st e

30-13

o oo Al s omen

89
90

N —— — —— —— e —— o — — —— — — o —#

185-N31-201

-17-



D . # I BAfR/Presser foot mechanism / StoffdrickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY Erxd NAME OF PARTS

<77,78>

50-11 $25555001 1|#4T43 PRESSER FOOT ASSY

50-11-1 $19311101 AER 2 25 8 PRESSER FOOT SUPPORT SCREW

50-11-2 $25553001 1|F4xF PRESSER FOOQT, F

50-11-3 S01295001 1| #%3238X35 SCREW, SM2.38X3.5

50-11-4 025660132 1|eZ¥Hx 3318 WASHER, PLAIN S 3.18

50-11-5 106640001 124329318 SCREW, SM3.18

50-11-6 062670712 1|+~ 2357-40%7 SCREW, PAN SM3.57-40X7
< 85,86 >

50-12 $25557001 1|#94xv3 PRESSER FOOT ASSY

50-12-1 $19311101 3|4V IHHIRY PRESSER FOOT SUPPORT SCREW

50-12-2 519340001 1|4#4xF PRESSER FOOT, F

50-12-3 106640001 12439318 SCREW, SM3.18

50-12-4 062670712 1|+ ~2357-40%7 SCREW, PAN SM3.57-40X7
<89,90>

50-13 $25560101 #4443 PRESSER FOOT ASSY

50-13-1 519311101 1|AHTHH4T 2T PRESSER FOOT SUPPORT SCREW

50-13-2 519312001 1|44xF PRESSER FOOT, F

50-13-3 105288001 11242238 SCREW, SM2.38

50-13-4 $19307001 LB 5 o S PRESSER FOOT, B SUPPORT SCREW

50-13-5 519308001 1|22+ 431844 NUT, 2 SM3.18-44

50-13-6 $19309001 I ER 24 ERATVAE TWIST SPRING

50-13-7 062670712 1|~ 2357-40%7 SCREW, PAN SM3.57-40X7
<95>

50-14 525562101 L E i PRESSER FOOT ASSY

50-14-1 $19311101 ATy 2 PRESSER FOOT SUPPORT SCREW

50-14-2 519312001 1|#4TF PRESSER FOOT, F

50-14-3 105288001 12325238 SCREW, S\M12.38

50-14-4 519307001 1|44 IpyHT 2T PRESSER FOOT, B SUPPORT SCREW

50-14-5 $19308001 11223+ +318-44 NUT, 2SM3.18-44

50-14-6 519309001 1|#%IBRTU/i% TWIST SPRING

50-14-7 062670712 1|7~ 3357-40x7 SCREW, PAN SM3.57-40X7

1- <92(B)>

50-15 $30525001 1l#4+xT7 3 PRESSER FOQT ASSY

50-15-1 519311101 J|AHTHHIRY PRESSER FOOT SUPPORT SCREW

50-15-2 $30532001 1{*4+xF PRESSER FOOT, F

50-15-3 100080004 2|V 429318 SCREW, SM3.18

50-15-4 062670712 1|+~ 2357-40X7 SCREW, PAN SM3.57-40X7
|

185-N31-201



E. iX') B8f% / Feed mechanism/Transportvorrichtung / Mécanisme de I‘entrainement
/ Mecanismo de la alimentacién

185-N31-202
-19.



E. &' Bk / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

TP

REF.NO. CODE Q'TY EAAq NAME OF PARTS RIM
1 $39578001 1Avv ey s ECCENTRIC WHEEL ASSY
1-1-1 047301242 21RZ 024k »aws PIN, SPRING AW3
1-2-1 047301242 1AFULYE-aws PIN, SPRING AW3
1-3 539585001 1|ZFTY bk rAZIYIR TWIST SPRING
1-4 539586001 LREAE P S SCREW, M3
2 012060632 2|7FES6x6 SET SCREW, SOCKET (FT) M6X6
5 $39673020 1WIRASAMITA R BALANCE WEIGHT
6 012060632 2|7FET6X6 SET SCREW, SOCKET (FT) M6X6
8 539589021 1Az UsFy 2 FEED ARM ASSY
8-1 018061632 1|7+ %I F6x16 BOLT, M6X16
9 $39674001 (A7 UFanteyKRaL s FEED ADJUST SHAFT
10 $39675001 BB RV PR SPRING
11 081005070 1|0 %P5 O RING, P5
12 025710232 1|eSHH2F174876 WASHER, PLAIN M 4.76
13 025710232 1eESH¥H2Fa476 WASHER, PLAIN M 4.76
14 048040342 1|FXx7Ea RETAINING RING, E4
15 539676021 HE D FEED SHAFT
16 539677021 1{x%n11.017 BUSH, 11.11-17
17 539678021 k2B E- SNt FEED SHAFT BUSH, L
18 530562000 1| #F#H % WASHER
19 048090342 1| b *7E9 RETAINING RING, E9
20 539679001 A2 U2 017% FEED SHAFT BUSH CAP, L
21 081020070 110 = 4r20 QO RING, P20
22 060400612 3|84 > FMAX6 SCREW, BIND M4X6
23 $39680001 HERFLEE &8 FEED BAR ASSY
24 $38312050 1|35t ouned= FEED LIFTING SLIDE BLOCK
25 081010070 1loY > 4pri0 ORING, P10
26 $39683000 HERE- S 6 b=k FEED BARSLIDE BLOCK
27 539684021 NrolSd1hrawsy FEED BARSLIDE BLOCK SHAFT
28 $39685001 ey bhs- SETSCREW COLLAR
29 012400432 1|7+ Saxsa SET SCREW, SOCKET (FT) M4X4
30 520530001 1|42 WASHER
31 061350616 1|45 235%6 SCREW, FLAT M3.5X6
32 012400832 1|7+E35axs SET SCREW, SOCKET (FT) M4X&
33 542042021 1oeadoyms MAIN FEED ARM
34 018061632 1|7+ %I bBX16 BOLT, M6X16
35 $39773001 1oazxryYeoas MAIN FEED LINK ASSY
36 $39690021 1|72 WASHER
37 523360001 1|4 L b5x15 BOLT, M5X15
38 S02573000 1|\ ¥#H % WASHER
39 539691001 11> s NUT, M5
40 539769051 MNWHEZHoUDFU L9203 DIFF. FEED ARM LINK ASSY
40-1 018061632 1|7+ FI kex16 BOLT, M6X16
41 $39690021 14 % WASHER
42 S23360001 1|# b ~5X15 BOLT, M5X15
43 $38311100 N ER VRS o Vs B PL FEED BAR GUIDE COVER
44 $39686000 1NF2 VAL TFeT AL FEED BAR GUIDE, L
45 539687000 11 #2041 Fo+1R FEED BAR GUIDE, R
46 539688001 1Ko a4y FRAGMENT PROTECTOR PLATE
47 $20526000 3R T T4 FRAGMENT PROTECTOR PLATE
48 018400832 6|7+ £ kaxs BOLT, SOCKET M4X8
49 025040132 2lES3H A3 WASHER, PLAINS 4
50 $39692021 1 EoFasevysy DIFFERENTIAL FEED ADJUST LINK
51 520543101 PRS- 272 SCREW, M5
52 520544000 1| HEsUeoLi— DIFFERENTIAL LINK LEVER
53 018061432 1|7+ F) k6x14 BOLT, SOCKET Mb6X14
54 $39593021 HWHEgFanmeylL/ii—-23 DIFF. FEED ADJUST LEVER ASSY
54-1 $39596021 1|+ e NUT, ROUND M6
55 520547001 L=z SPRING

185-N31-202



E. xX') B{% / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

185-N31-202
21,



E. iX ' Bf% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

o 1

REF.NO. CODE |qTY by X o NAME OF PARTS |
56 081005670 1loy > Zpws ORING, PW5
57 047502242 1| ATV FELAWS PIN, SPRING ROLL AWS
58 $39693001 1y ryYaIXEY 142 DIFFERENTIAL STITCH CONTROL
59 $20548001 2|h5- COLLAR
60 018061632 2|7 +HEI bex16 BOLT, M6X16
61 525818001 2|Fa YL IA—2 fY STOPPER FOR ADJUST LEVER
62 060350812 2|54 k35x8 SCREW, BIND M3.5X8
63 025350332 2|lESHFH2H 135 WASHER, PLAIN L 3.5
64 $39694021 1€y rayyes SET SCREW KNOB
65 $39695001 1€y rzy SET SCREW
66 $20560001 I ENAEE F E SPRING WASHER
69 $23628001 1|oaxounsryssres MAIN FEED DOG SET BRACKET
70 $23621101 1|41 +35x8 BOLT, M3.5X8
75 P IPEEE AN E MAIN FEED DOG ASSY
75-1 060630712 1{/84 > K 238-56X7 SCREW, BIND SM2.38-56X7
76 $23621101 1|41 k358 BOLT, M3.5X8
77 b 1 $ESx7 )8 DIFFERENTIAL FEED DQG
78 $23621101 1|4k 35x8 BOLT, M3.5X8

185-N31-202



F. EXZTF X 2% /Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de |la cuchilla

. |
9-2 14 16-2 12 13 10-2 e e Tt

185-N31-222



F. BEX Z-F X ZR&R / Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de la cuchilla

AEBMEOY K3, A6 Re-SAa0A8E) 0S¢ TRRERTELTVET,
CRVOBICHBERIOL. BRI-FEEBELTTFS W,

Yz The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

71 Die Kurbelwelle und die Stange mUssen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Var dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

77 Le vilebrequin et la bielle doivent étre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).
Velller & bien vérifier la couleur avantd'indiquer le code numéroté de pidce.

77 El cigiefal y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojasy azules).
Antes de especificar el cddigo de pieza se debe verificar el color.

-24-

REF.NO. CODE |qTv Eoto NAME OF PARTS RV

2 520571101 1P AZAY FyF UPPER KNIFE DIFFERENTIAL ARM

3 155247000 Sy DUST SEAL

4 §$39704021 17422501 UPPER KNIFE BUSH L

5 539677021 1A &011.0147 BUSH, 11.11-17

6 S$43527001 1NeYy rhs-22 SET COLLAR ASSY

6-1 012060632 2|7+ ESexe SET SCREW, SOCKET (FT) M6X6

8 520574001 17 2258%F+ Y| NUT

9-1 520589101 o7 A248% UPPER KNIFE HOLDER

10-1 062401212 1[+~3ax12 SCREW, PAN M4X12

1141 025040132 1eSHH2T3n, WASHER, PLAINS 4

15-1 144074300 174 UPPER KNIFE

16-1 523621101 1[40 +35%8 BOLT, M3.5X8

17 520591101 VNoaARA MUY rE A LOWER KNIFE HOLDER

18 062060812 1[+~a8x8 SCREW, PAN M6X8

19 539707001 NeBAZA MYV HELT7F1 LOWER KNIFE HOLDER GUIDE

21 062060812 2|+ ~aexs SCREW, PAN MBX8

22 D3 e xR LOWER KNIFE

25 539708001 1|32 x2x4T LOWER KNIFE PRESSER

26 017500812 1] +5X8 BOLT, M5X8

27 520585001 IPEE SRR & & it SPRING

28 539709021 IVEFF ST SPRING HOLDER

29 062400812 1|+~04axs8 SCREW, PAN M4X8
<HK> <RED >

30 S$39701011 12424590V s 3 UPPER KNIFE CRANK ROD ASSY,| w
<F> <BLUE>

30 539701012 19742250920 K9 3 UPPER KNIFE CRANK ROD ASSY, | g

30-1-1 018401622 2|7+ HKI haxie BOLT, SOCKET M4X16

30-2-1 017061612 1|# I F6X16 BOLT, M6X16

30-2-2 118735002 1|¥Hx WASHER

30-3 $23342001 1|7+ r#Haxs SET SCREW, SOCKET (CN) M4X5
<F-LE> <FORHEAVY MATERIALS >

9-2 520590101 17 A29% UPPER KNIFE HOLDER

10-2 062402512 1|+ ~34x25 SCREW, PAN M4X25

11-2 125324001 e Hxad1a7y WASHER, PLAIN L 4

12 $20577001 19722441 UPPER KNIFE PRESSER

13 520578101 192245114 UPPER KNIFE PRESSER PLATE

14 025030132 1esHH23H3 WASHER, PLAINS 3

15-2 * 1\ho xR ANGLE KNIFE

16-2 062300412 1|+~ a3x4 SCREW, PAN M3X4
<HTvgLn—u> < OPTION PARTS >

15-2 520896101 #2722 tEsH ANGLE KNIFE, NARROW

15-3 $20897101 T 42 taskiaA ANGLE KNIFE, NARROW WAVE EDGE

15-4 520579101 1|77 »2 WBIE ANGLE KNIFE, WIDE

15-5 520898101 1(H%7 AR WREHT ANGLE KNIFE, WIDE WAVE EDGE

185-N31-222



G. EJV—/YE{%R / Over looper mechanism / Oberen Greifer/ Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior

(K'(ﬂ((ﬁ,-.-,,. :
n;((((s‘@
5|

=

&

HRE#BEOY FR, A& (Re S602EE OBSE TRIREAIELTVET,

CENOBCGBEREOL, $RI-FEHELTTFEL,

3¢ The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).

Be sure to check the color before specifying the part no.

¢ Die Kurbelwelle und die Stange missen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden,

¢ Levilebrequin et la bielle doivent &tre choisis et montés sur des pidces de la méme couleur {2 types; rouge et vert).
Veiller a bien vérifier la couleur avant d'indiguer le code numéroté de piéce.

v¢ Elciguenal y la varilla se deben seleccionar e instalar con las piezas del mismo color {dos tipos; rojas y azules).

Antes de especificar el codigo de pieza se debe verificar el color.

185-N31-307




G. kJL—/YB3fk / Over looper mechanism/Oberen Greifer / Mécanisme du boucleur supérieur
/Mecanismo del presilladora superior

REF.NO. CODE [qTy EoXq NAME OF PARTS RV
2 $20598000 | 2|ov k7L K« ROD STOPPER
3 $39717021 W Z =Sy 22 F OVER LOOPER SHAFT BUSH, F
4 539677021 | 1|xsmir117 BUSH, 11.11-17
5 $39718021 | 1|mon—nus OVER LOOPER SHAFT
6 543527001 | 1|evrrs_»3 SET COLLAR ASSY
6-1 012060632 | 2|7+ € Sexe SET SCREW, SOCKET (FT) M6X6
10 018061432 | 2|74 rexia BOLT, SOCKET M6X 14
1 155247000 | 1|z p5—n DUST SEAL
12 X 15 om=e OVER LOOPER
13 012400432 | 1|7+t Saxa SET SCREW, SOCKET (FT) M4X4
14 118550001 | 1|z vvxes DOWEL PIN
AT A" FOR " HIGH-LIFT* 7] N
8 $30562000 | 1]|##2 WASHER
"Zs2H—F. n1UTrA" |FOR”STANDARD & HIGH-LIFT" ) i
9-1 $38313001 | 1|®7a—snxams 3y OVER LOOPER MECHANISM ASSY, SH
fo-1-1-1 $23342001 | 1|79k #Uaxs SET SCREW, SOCKET (CN) M4X5
l9-1-1-2 017061612 |  1|#1 rexis BOLT, M6X16
9-1-1-3 118735002 | 1|## % WASHER
9-1-1-4 155162001 | 1|x~—+# SPACER
9-1-2-1 $38320000 | 1| 7m—rirr 1ty OVER LOOPER GUIDE HOLDER
9-1-2-2 $20355002 | 2|o 2 v3xes SCREW, M3X8.5
9-1-3 $29700000 29 TN=NTPoF LTI OVER LOOPER GUIDE FELT
"N YT R FOR “EXTRA HIGH-LIFT” ) 3
9:2 38322001 | 1|woau—rsoms e OVER LOOPER MECHANISM ASSY, E
9-2-1-1 $23342001 | 1|7+t %y axs SET SCREW, SOCKET (CN) M4X5
9-2-1-2 017061612 1K) kEX16 BOLT, M6X16
9-2-1-3 118735002 | 1|# 7z WASHER
9-2-1-4 155162001 | 1|x~—+ SPACER
9-2-2-1 $38320000 | 1|mon—riprsqsr OVER LOOPER GUIDE HOLDER
9-2-2-2 $20355002 | 2| 2 3xes SCREW, M3X8.5
9-2-3 529700000 219 TN—INTPoF LTI R OVER LOOPER GUIDE FELT
B K@Y FOR "STANDARD" B
<#H> <RED>
18 $39711011 | 1]|wma—snowEsss OVER LOOPER CONNECTING ROD %
<E> <BLUE>
18 $39711012 |  1|w7n—snov ks ss OVER LOOPER CONNECTING ROD
18-1-1 018401622 |  4|7+%u raxie BOLT, SOCKET M4X16
18-2 018061432 | 1|7+%u rexia BOLT, SOCKET M6X 14
"BAUT R ACUT B |FOR "HIGH-LIFT,EXTRA HIGH-LIFT" o
<#H> <RED>
19 $39715011 | 1]|97n—ay ks sue OVER LOOPER CONNECTING ROD
<x> <BLUE>
19 $39715012 [ 1|m9n—riov ks s ue OVER LOOPER CONNECTING ROD te
19-1-1 018401622 |  4|7+#u raxie BOLT, SOCKET M4X16
192 018061432 |  1|7+%.u kex1a BOLT, SOCKET M6X 14

«J6

185-N31-307



H. TJL—/¥Ef& / Under looper mechanism / Unterer Greifer

/ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

185-N31-308

-27-



H. FJL—/VEd{% / Under looper mechanism / Unterer Greifer
/ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

REF.NO. CODE QY B Lty NAME OF PARTS RM)
2 012060632 2|7+ ESBX6 SET SCREW, SOCKET (FT) M6X6
3 $20598000 210V K7L KA ROD STOPPER
5 520622001 No®I—iNsisy UNDER LOOPER SHAFT
6 523626001 1|\ ¥H % WASHER
7 017060812 1{#F I bex8 BOLT, M6X8
8 539728021 1o glb=iiU %2 22 1LF UNDER LOOPER SHAFT BUSH, F
9 $39677021 1 Aan11.10107 BUSH, 11.11-17
10 155247000 PSSR DUST SEAL
11 520625001 eglb=—pyusras UNDER LOOPER HOLDER
12 523614101 HWZZ 2 2#bbsxig BOLT, M5X14
13 148782001 1 ZA—% SPACER
14-1 520626001 &= UNDER LOOPER
15 060351012 1481 > K35X10 SCREW, BIND M3.5X10
<3IEHA> <FOR 3 NEEDLES > T
14-2 520627001 o &— UNDER LOOPER
"Z5LH—K.A{UTLA"  |FOR"STANDARD & HIGH.LIFT* T
<FE> <RED>
16 $39724011 1Mogi—ngy B4 215H UNDER LOOPER CONNECTING ROD Er
<EFE> <BLUE>
16 $39724012 o &l—iav ES 2 1SH UNDER LOQPER CONNECTING ROD b
16-1-1 018401622 4|7+ FE I b axis6 BOLT, SOCKET M4X16
"HACY T EE" FOR "EXTRA HIGH-LIFT" i
<#H> <RED>
17 539726011 1 2lb—riny ko 2 E UNDER LOOPER CONNECTING ROD gt
<&> <BLUE>
17 539726012 1os—-noyrs 3 UNDER LOCPER CONNECTING ROD vz
17-1-1 018401622 4|7+ FE I b axie BOLT, SOCKET Max16
185-N31-308

wHRBBEO Y Fiz, Ae FEEEN2ER) OES ¢ THRBEFITELTVE £
CEXNOBRICBEREOL. BE3- FEEFLTTFR Whe

% The crank shaft and rod are to be selected and installed to parts of the same color {2 types; red and blue),
Be sure to check the colar before specifying the part no.

¢ Die Kurbelwelle und die Stange missen mit Teilen der gleichen Farbe kombiniert werden {zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

¥ Levilebrequin et Ia bielle doivent 8tre choisis et montés sur des piéces de la méme couleur (2 types: rouge et vert).
Veiller & bien vérifier la couleur avant d'indiquer le code numéroté de pigce.

w Elcigliefial y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojas y azules).
Antes de especificar el c6digo de pieza se debe verificar el color.

-28-



J. ZHEIR/L — /SE{R / Double chain stitch looper mechanism / Doppelkettenstichgreifer
/ Mécanisme du boucleur pour point de chainette double
/ Mecanismo del presilladora de double cadeneta

3 S

5 | /

185-N31-309

-29-



/ Mécanisme du boucleur pour point de chainette double
/ Mecanismo del presilladora de double cadeneta

. ZEBIR/ — /XBf® / Double chain stitch looper mechanism / Doppelkettenstichgreifer

REF.NO. CODE Q'TY Bt NAME OF PARTS RM
1 $39729021 1|Eerodav ks s LONGITUDINAL FEED ROD ASSY
3 $39732021 1D F LONGITUDINAL FEED ARM
4 $39733021 1y rhs— SET SCREW COLLAR
5 012400432 2|7FES4xa SET SCREW, SOCKET (FT) M4X4
b 529102001 1|\ ¥edoy rFvia LONGITUDINAL FEED ROD BUSH
7 S$39734021 1 ExdFxy LONGITUDINAL FEED SCREW
8 $39690021 1|#Hx WASHER
9 021500216 12024+ s NUT, 2 M5
10 $39735050 1ErdnFaedw LONGITUDINAL FEED SLIDE BLOCK
1" 520641001 1|42 x5 SHOULDER SCREW 5
12 S$31881101 1povdvdszous SLIDE BLOCK HOLDER
12-1 018061432 1|7+FI) bex1a BOLT, SOCKET M6X14
12-2 155162001 1| 2~—4 SPACER
15 $39736001 1|=¥avAhryLaeys CHAIN STITCH LOOPER LINK ASSY
16 520645101 Tl=v¥asvarnyes CHAIN STITCH LOOPER LEVER ASSY
16-1 018061432 1|7+ 3+ bex14 BOLT, SOCKET M6X14
16-2 155162001 1| 2x=4 SPACER
17 012400432 17+ E5axa SET SCREW, SOCKET (FT) Max4
18 523360001 1[#F L F5x15 BOLT, M5X15
19 539690021 1|4 % WASHER
20 539740021 "Edvy LONGITUDINAL FEED SHAFT
21 $39741021 1| Eeds 7 A2 0F LONGITUDINAL FEED SHAFT BUSH,F
22 $39742021 1| Ed¥9 X208 LONGITUDINAL FEED SHAFT BUSH,B
23 155261000 12 bo—-0 DUST SEAL
24 520652001 TMNzvamhob=—1oki g CHAIN STITCH LOOPER HOLDER
25 523614101 1|77 > YFIbsx14 BOLT, M5X14
26 148782001 1|Z~x—4 SPACER
27 $20653001 1=¥anns =i CHAIN STITCH LOCPER
28 060351012 1781 > F3.5X10 SCREW, BIND M3.5X10
29 $20654001 1h=—nNFameyHHiz WASHER
30 $23456101 1|3 ~2a25x6 SCREW, PAN M2.5X6

185-N31-309



K . ¥35h7E7ER81% / Lubrication / Schmierung / Lubrification / Lubricacién

185-N31-350
-31-



K. #5/f87&BR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE Q'TY B NAME OF PARTS RM
1 520655101 1|94—4 WORM
2 012500532 2|7+ F5x5 SET SCREW, SOCKET (FT) M5X5
3 $39743001 11h5— COLLAR
4 $39597001 1bOaAT RKELFH 3 PUMP ASSY
4-1 520657001 U PE S Sy WOCRM WHEEL
4-2 012400432 2|7+ Saxa SET SCREW, SOCKET (FT) MaXx4
4-3 $39599001 1|Rr7o—-2—43 PUMP INNER ROTER ASSY
4-4 $39598000 1|KrFHr—2 PUMP CASE
4-5 S$39601000 1|K-Tr174 PUMP BODY COVER
4-6 062400812 3|+ ~234xs SCREW, PAN M4X8
4-7 $39602000 11oxxEy OIL FILTER
4-8 539603001 1oOaEs+4T OIL FILTER FLANGE
4-9 062401212 1|+~34x12 SCREW, PAN M4X 12
6 018061432 2| 7+FI bex14 BOLT, SOCKET M6X14
7 $39744021 AR = VAT dr RVE S5 OIL PIPE JOINT
8 539745001 1MEzZwFa-—F4z2 OILTUBE ASSY
8-1 147942001 2|IEZ L Fa-FraH2 STOP RING
9 $20199001 1Insansr7yxs OIL PIPE JOINT
10 $39747001 1|€znFa-F43 OILTUBE ASSY
10-1 147942001 2(EzFa-Fratiz STOP RING
11 539751021 1 ¥zangss OIL PIPE
12 $39744021 1INt 79%5 OIL PIPE JOINT
13 539749001 1EzhFaz-—Fos OIL PIPE ASSY
13-1 147942001 2|IEZLFa—-F A% STOPRING
14 520199001 PAPAS = VA g F - CILPIPE JOINT
15 $39752021 1Oy Fxahars7 OIL PIPE
16 012400432 1 7+EeSaxa SET SCREW, SOCKET (FT) M4X4
17 012060632 1|7+ ES6X6 SET SCREW, SOCKET (FT) MBX6
18 148084001 HEES Tt N OIL GAUGE WINDOW
19 520668000 LB EARVE 5 R D v s o | P N NEEDLE BAR LINK FELT
20 061400812 11435 amaxs SCREW, FLAT M4X8
21 S20671000 1|73 EF100 WICK (L=100)
22 $20671000 1|72 e%100 WICK (L= 100)
23 520669000 17Tk FELT
24 060400812 1751 > Fmaxs SCREW, BIND M4X8
29 543523000 L PE g B OILFILTER ASSY
29-1 $43521000 1|lan®yD OILFILTER, D
29-2 S$43522000 1F1 7105 OIL FILTER

A9

185-N31-350



L. JRERF&{% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

18 19-1 19-2

185-N31-418
-33-



L. *R-FBR / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE |Q'TY B xq NAME OF PARTS RMY
1 538328051 WoasrrrPeroa MAIN THREAD GUIDE
9 520676001 4|14 +FIHLEY TENSIONSTUD
10 520677000 4|41 FFIHLHSTINR TENSION DISC FELT
1 520673001 8l1 bFIYIHS TENSION DISC
12 110832009 A4 bFIILHSTINH TENSION DISC FELT
13 144103009 4|14 FFI3HHSFYT TENSION DISC PRESSER
14-1 $20678001 T4 bFamonizL TENSION SPRING, L
14-2 $20679001 T bFaA L85 M TENSION SPRING, M
15 $32276001 1[4 rFamLnizLL TENSION SPRING, LL
18 $20681000 41732z THHR WASHER
19-1 520682103 1A rFamsv+yr # TENSION NUT, RED
19-2 520682101 A rbFa oY k88 TENSION NUT, LIGHT BLUE
19-3 520682104 1A bFanryr & TENSION NUT, YELLOW
19-4 520682102 1 rFansryr 8 TENSION NUT, GREEN
21 146592001 2|11 b FPrF 181 F THREAD GUIDE PIPE
22 $23452002 2|7FESa8x3.2 SET SCREW, SOCKET (FT) M4X3.2
23 520684101 1A b7 5 THREAD GUIDE BRACKET
24 060400612 2|31 > FMaxe SCREW, BIND M4X6
25 $20685001 12— ri1 b FPr+4R UNDER LOOPER THREAD GUIDE, R
26 520686001 17— rr b Fo+1R OVER LOOPER THREAD GUIDE, R
27 523418002 2|v %3 ¥axs SCREW, M4X5
28 $21133001 1o 72h—nF7F2E VR OVER LOOPER THREAD TAKE-UP, R
29 $21134001 1|o8L—1857 2 ELR UNDER LOOPER THREAD TAKE-UP,R
30 060300412 1751 > FM3xX4 SCREW, BIND M3X4
31 521135001 1Ww—it7 L LOOPER THREAD TAKE-UP, L
32 060400612 21154 > FM4aX6 SCREW, BIND M4X6
33 $21137001 T=281 kZoF1M1 LOOPER THREAD GUIDE, M1
35 521136101 Uo7 —i81 fh7oF 1L OVER LOOPER THREAD GUIDE, L
36 060400612 1781 > FMaxe SCREW, BIND M4X6
37 520687001 1o gl=181 b PF 1L UNDER LOOPER THREAD GUIDE, L
38 $38329001 1NUA rPLF1C NEEDLE THREAD GUIDE, C
39 060400612 1731 > K Maxeé SCREW, BIND M4X6
40 $21126001 LB VAR G - g NEEDLE THREAD GUIDE, B
41 060400612 1|/%4 > FMaxe SCREW, BIND M4X6
42 521130001 1NULEFLErA NEEDLE THREAD TAKE-UP, A
43 060400612 2|81 > Fmaxe SCREW, BIND M4X6
44 $21125001 IR AU (S o oY NEEDLE THREAD GUIDE, A
45 060400612 1]/81 > FMaxe SCREW, BIND M4X6
46 $38330050 (NIAUE & & /i o % S NEEDLE THREAD PRESSER HOLDER
47 146427001 2|7F P ART3187 K SET SCREW, SOCKET (CP) SM3.18
48 5$20689001 1A kFHTIHS - NEEDLE THREAD PRESSER COLLAR
49 $20690001 UIBUE S £ 5 F1¢ 3 SPRING
50 $20691001 1 rrayTr% NEEDLE THREAD PRESSER PLATE
51 520743001 LHIAVE & % 't NEEDLE THREAD GUIDE
52 060300512 | ' 1|/¢1 > FM3X5 SCREW, BIND M3X5
53 520694001 b=t b P+ LOOPER THREAD GUIDE
54 060400612 128 > FMaxe SCREW, BIND M4X6
55 520695001 | S |pLf b7 F 18147 THREAD GUIDE PIPE
|56 520696001 N1 bPoF 11 THYT THREAD GUIDE PIPE SUPPQRT
57 060400612 1]2¢1 > FMaxs SCREW, BIND M4X6
58 520697001 HOLF AT LS bTLFo LOOPER THREAD GUIDE
59 520698121 11 kFIHED TENSION STUD
60 144504001 201 b FPeF 145 THREAD GUIDE DISC
61 158782101 1|7FLFroa0ix PRE TENSION SPRING
62 155510001 1A rFa oy TENSION NUT
63 $39756021 LB A & -2 THREAD HANDLER BRACKET
64 028050242 182 HH 228 WASHER, SPRING 2-5
65 $20342001 HEPZ P SHOULDER SCREW, M4
66 520701001 1|FrExq by THREAD HANDLER

185-N31-418



. %EATRA1% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

3 L_L@@% '_ :

@%@;ﬁ@@i : \\

13 74 70 69

‘ii

185-N31-418
-35-




L. REIFFR/ Thread tension / Faderspannung / Tension du fil / Tensién del hilo

-36-

REF.NO. CODE QTY i NAME OF PARTS RV

67 $39757001 1{\n35- COLLAR
68 060401412 1312 Fmaxis SCREW, BIND M4X14
69 150813001 T|FErA4Tii% SPRING
70 062350612 1|+ ~am35x6 SCREW, PAN M3.5X6
71 520702001 2IDLF Vv E A b FLF o THREAD TAKE-UP GUIDE
72 520158101 2[+~325x3 SCREW, PAN M2.5X3
73 $20703001 1oL v Ers 2 THREAD TAKE-UP ASSY
74 523452002 2{7FESax32 SET SCREW, SOCKET (FT) M4X3.2
75 520707001 T[oLf P14 CHAIN STITCH THREAD GUIDE
76 060400612 T|751 = Fmaxe SCREW, BIND M4X6

<3FiHE > <FOR 3 NEEDLES >
8 520675001 1NFIALYST P TENSION DISC THREAD GUIDE
9 520676001 5[4 rFan g TENSION STUD
10 520677000 S[ArFAIIHSZTING TENSION DISCFELT
1 520673001 10| rFanys TENSION DISC
12 110832009 S|AbFIATLYFIIING TENSION DISC FELT
13 144103009 SAbFaTLYSFHT TENSION DISC PRESSER
18 $20681000 S5|F3oonznI¥iz WASHER
19-5 520682103 211 +FIASFY b H TENSION NUT, RED

185-N31-418




M . §t/54045E / Needle cooler / Nadelkiihlungsvorrichtung
/Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

<AT 31— /OPTION PARTS>

185-N31-124
N. & £ ERER /Gimp guide mechanism / Schnurfiuhrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo

75

_______ \
76 l ;’ 1| |
|
Ll | i | i
78 |
| | |
| | | | T
| | | :
| 1 I i \
| 1 L
‘ 1-1—] | |
[
| | : .
i
| | | |
R
|
| } | |
[ -2l 1-2 |
¥ g |
sl T
IRCEEr i
N L
b W, |
Ny e el ]

T —— — O —— i o

185-N31-220

e e




M. $/5403E / Needle cooler / Nadelkiihlungsvorrichtung
/ Mécanisme du refroidisseur d’aiguille / Mecanismo del enfriador de aguja

REF.NO. CODE |q'7TY B xq NAME OF PARTS RV
<#7var@> <FOR OPTION>
1 543525001 Tnubaxvoeyrs NEEDLE COOLER SET, S
1-1 $20468001 1ZTh sy FELT SUPPORT ASSY
1-1-1 $20460000 | 1|3 uarsr474 SILICONE TANK CAP
1-2 $23418002 | 2|v 2% vaxs SCREW, M4X5
1-3 060401012 |  1//31 > Fmax10 SCREW, BIND M4X10
1-4 506704001 IPVEPT SN SILICONE QIL
185-N31-124
N. & EZEARAER /Gimp quide mechanism /Schnurfiihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo
REF.NO. CODE [q7y £ i NAME OF PARTS RM|
1 S20130009 | 1|1 brassaco335v% COTTON STAND WITH SCREW
1-1 S20131009 | 1|1 ra54123 COTTON STAND ASSY
1-1-1 520134001 T[54 % 2wa76-24%10 SCREW, W4.76-24X10
1-1-2 $20135001 ESY ErL SPOOL PIN
1-2 034422006 | 2[+2%5F41x20 WOOD SCREW, FLAT 2 M4.1X20
185-N31-220

-38-



P. 7 =771 > % —[Hk/Tape winder mechanism / Bandaufwickelvorrichtung
/ Mécanisme de I'enroouleur de ruban / Mecanismo bobinador de cinta

75
76
77
78
89
90

185-N31-221
Q.7 v /N—PR{% / Lapper mechanism / Falz-mechanismus / Mécanisme a rabat
/ Mecanismo de solapado
89
90
6

-39-

185-N31-239




P.7—771 >4 —B{%/Tape winder mechanism/ Bandaufwickelvorrichtung
/Mécanisme de I’enroouleur de ruban / Mecanismo bobinador de cinta

REF.NO. CODE [qQTY B so NAME OF PARTS RM|
1 143767002 1ZF~T71 853 TAPE WINDER ASSY
Jod 143980001 1vezzy SCREW
1-2 108494001 EEE WASHER
1-3 108495001 HF=7910 44513 SPRING
1-4 100136001 1A bFaro+vE TENSION NUT
2 101118001 2|TEY 2 Va5x20 WOOD SCREW, ROUND M4.5X20
185-N31-221
Q.7 v /¥N—F81R / Lapper mechanism / Falz-mechanismus / Mécanisme a rabat
/ Mecanismo de solapado
REF.NO. CODE |q'Ty B Ao NAME OF PARTS RM
1 $21318000 1M5wit—sz LAPPER ASSY
2 062400812 2|+ ~3ax8 SCREW, PAN M4X8
3 025040232 | 2|es4 42524 WASHER, PLAIN M 4
10 $25019001 7 > LAPPER BASE
11 523651002 2|7THESexeky 2 SET SCREW, SOCKET (FT) M6X6
<KIYF LA <FORBINDING> 7777 )
4 $29824000 1|593—82z LAPPER ASSY, 8
4 $29827000 1|5 vi8—102 3 LAPPER ASSY, 10
5 529835001 Wovn=-rr+r1q14 LAPPER GUIDE PLATE
6 523418002 113 £ 2 axs SCREW, M4Xx5
7 $29831000 1F=F7Prr143 LAPPER GUIDE ASSY
8 062400612 1|+ ~amaxs SCREW, PAN M4X6

185-N31-239




< 7 7 —%i& / Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces

/ Accesorio de fruncido

R.

= I

1-10 1-11 1-12 1

R e . — — — — — — — — — — ————— g . . s i, .

185-N31-230

o 8



R. 777 —%&/Ruffling attachment/Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

REF.NO. CODE Q'TY ErAo NAME OF PARTS RM
A $30134001 112725-43 RUFFLER ASSY
1 $21293001 15275—urnsFs: RUFFLER ATTACHMENT ASSY
1-1 $21294001 IEE S =t e RUFFLING BLADE BRACKET
1-2 $21295001 e b b N R B RUFFLING BLADE BASE SHAFT
1-3 521305001 1|1zma SPRING BASE
1-4 S$23777101 2|lPEIYE P AFY6 SET SCREW, M6
1-5 520676001 e bFanmoEs TENSION STUD
1-7 523775001 1|31z COILSPRING
1-8 520681000 T|FavenzyTHHx WASHER
1-9 520682105 NI rkFams+yp TENSION NUT
1-10 521296001 1& U441 RUFFLING BLADE
1-11 144784001 1"NF¥FIA 0T HH2 WASHER
1-12 062300812 2|F~a3x8 SCREW, PAN M3X8
1-13 $21297001 HWZ23-umFrryurag RUFFLER BASE
1-14 521306001 114228 STUD SCREW 6
1-15 521307001 PATAE S &8 WASHER, SPRING
1-16 521298001 L E BV 7 S RUFFLING BLADE GUIDE
1-17 062350812 1|#~235x8 SCREW, PAN M3.5X8
1-18 $21299001 EPE S s CLOTH PRESSER BAR LIFTER
1-19 $23651002 2|7+ ESEX6H A SET SCREW, SOCKET (FT) M6X6
1-20 521300001 TN R Y14 HANDLE SET PLATE
1-21 021060302 1|7vY r3ase NUT, 3 M6
1-22 062401612 1|F~amaxis SCREW, PAN M4X 16
1-23 021400212 12%a24Y +a NUT, 2 M4
1-24 $21301001 HACELER S SPRING
1-25 $21302001 ¥4 TH1 rxzu SPRING PLATE (U)
1-26 062350612 1|#+~2M3.5X6 SCREW, PAN M3.5X6
1-27 $21303001 ¥ TA4TH 1R AMNZD SPRING PLATE (D)
1-28 062350512 2|+ ~335x5 SCREW, PAN M3.5X5
1-29 521304001 11735 - COLLAR
2 018401632 1|7+ %M Fmaxie BOLT M4X16
3 018401032 1|7+ HI baxio BOLT 4X10
4 $21590000 1l E A RUFFLER GUIDE
5 $23418002 2|2 % FUaxs SCREW, M4X5
6 $23779001 1 R HANDLE
7 021060302 1|+Y +33 26 NUT, 3 M6
28 102707002 2| H 2 WASHER, PLAIN 4
B 543530001 WZ75—FHTLL R4z RUFFLER INTERLOCKING PARTS SET
8 $21310001 HIEE &l CLOTH PRESSER BAR LIFTER LEVER
9 S$21311001 HER S8 Bt PRESSER BAR LIFTER BRACKET
10 521312001 1|E>635 PIN 6.35
11 012060632 1|7+ E>6x6 SET SCREW, SOCKET (FT) M6X6
12 062350812 2|+ ~335%8 SCREW, PAN M3.5X8
13 539795001 LB R e SRV S ! WIRE SET PLATE
14 521314001 N FAE BN s e ) FLEXIBLE WIRE ASSY
15 $23774001 ¥ %935 SHOULDER SCREW, M3.5
16 521315001 124y KFma STUD M4
17 021400212 12924+ pa NUT, 2 M4
18 521316001 UPA G EF S SIS WIRE STOPPER
19 012400432 1|7+ESaxa SET SCREW, SOCKET (FT) M4X4
29 $39796001 T|A~—4 SPACER

185-N31-230



R. T 7 7 —#& /Ruffling attachment / Krduselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

67 ¥4 F /FOR SEMI-SUBMERGED

8 ————————————
69 !
70 |
71
72 |
75 |
76 |
77 |
|
|
|
|
|
|
l
|
|
!

20-1-12 20-1-13  20-1-12 20-1-11
20-1-1

78

20-1-10

20-1-5

20-1-4  20-1-6

20-1-7

A7 38— /OPTION PARTS
434 H /FOR FULL-SUBMERGED

20-2-13 20-z-12 20-2-12 20-2-n

185-N31-230
-43-



R. 2 7 7 —%&& /Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces

/ Accesorio de fruncido

REF.NO. CODE Erxq NAME OF PARTS RM
<iEZH> <FOR SEMI-SUBNERGED >
C $30135001 YEIFIEULY L DIFFERENTIAL FEED ADJUSTER SET
20-1 $21373001 BEIFIYR YL S DIFFERENTIAL FEED ADJUSTER ASSY
20-1-1 155197101 E¥PFIaTysy KNEE LIFTER SHAFT BRACKET
20-1-2 521375001 33Y% KNEE LIFTER SHAFT
20-1-3 155199101 E¥TPFUEF KNEE LIFTER BRACKET
20-1-4 017781012 FIL h6.35X10 BOLT, SM6.35X10
20-1-5 148797001 EX¥FrEF a5 KNEE LIFTER BAR (S)
20-1-6 014780622 FFbARU6350:# 3 SET SCREW, SOCKET (CP) SM6.35
20-1-7 148798009 E¥TFFL KNEE LIFTER PLATE (L)
20-1-8 100463001 A7 HEIFT94 BOLT, SM7.94
20-1-9 521376001 EYTFFLI— KNEE LIFTER LEVER
20-1-10 017781012 H Il +6.35X10 BOLT, SM6.35%X10
20-1-11 §21377001 EFPFLI—F SPRING
20-1-12 $21378001 ATy by COLLAR
20-1-13 017781012 HIb k63510 BOLT, SM6.35X10
21 $21379001 E¥YTFULY CONNECTING BAR
23 062401012 F A TIMEX10 SCREW, PAN M4X10
25 021400202 293+ ha NUT, 2 M4
<£LHE> <FOR FULL-SUBMERGED >
D 530135002 YEIFIGLYLY b DIFFERENTIAL FEED ADJUSTER SET
20-2 $21380001 BFOFIAGEYUSFs S DIFFERENTIAL FEED ADJUSTER ASSY
20-2-1 155197101 E¥7PFaavoes KNEE LIFTER SHAFT BRACKET
20-2-2 $21375001 3auy KNEE LIFTER SHAET
20-2-3 155199101 EH¥PFU¥TF KNEE LIFTER BRACKET
20-2-4 017781012 HI k6.35X10 BOLT, SM6.35X10
20-2-5 148797001 EY¥TPreFTos KNEE LIFTER BAR (S)
20-2-6 014780622 FFbARI6357 42 SET SCREW, SOCKET (CP) SM6.35
20-2-7 148798009 EFFFL KNEE LIFTER PLATE (L)
20-2-8 100463001 H7EIF794 BOLT, SM7.94
20-2-9 $21376001 EYFFLIS~ KNEE LIFTER LEVER
20-2-10 017781012 HJb b+ 6.35X10 BOLT, SM6.35X10
20-2-11 $21377001 EFTFLIN—I% SPRING
20-2-12 521378001 AT RAY COLLAR
20-2-13 017781012 F I k6.35X10 BOLT, SM6.35X10
22 $21381001 EYTFYLY CONNECTING BAR
23 062401012 FAIMAX10 SCREW, PAN M4X10
25 021400202 293+ b4 NUT, 2 M4

185-N31-230



Z . {1BSEER / Accessories / Zubehér / Accessoires / Accesorios

OMEGOBMRBEET I LB ET, © Les détails des accessoires inclus sont sujets & des changements.
© The details of included accessories are subject to change. (@ Los detalles des accesorios incluidas pueden variar,
@ Anderungen in der Aufstellung der Mitgelieferten

Zubehare sind vorbehalten.

185-N31-910



Z . [TIRMBEMR / Accessories / Zubehér / Accessoires / Accesorios

-46-

REF.NO. CODE Bt NAME OF PARTS RV

1 pd T Ln/lpexey NEEDLE DCX27

4 K DRAR LOWER KNIFE

5 101572101 2= 955%190 SCREW DRIVER, 5.5X190

7 S01943001 6ATHRIRITTIL6 SCREW DRIVER, 1.6

8 142002001 6H 7RI RINF2 HEXAGONAL WRENCH, 2

9 149570001 6N R ZINFS HEXAGONAL WRENCH, 5

10 523356001 AHZRL 2 F8XI0 DOUBLE WRENCH, 8X10

11 523363001 25+ 6 WRENCH, 6

12 520723001 AHZLF8 DOUBLE WRENCH, 8

13 117466000 Erey b PINCETTE

14 524473000 ThrE THREADER

18 S06701000 FUA15-73 POLY OILER ASSY

19 145277205 gLy OIL TANK

24 142262001 GHVET 3 CHAIN, F ASSY

27 $20718000 b Frra HEAD PLATE

29 $35997001 H 7 ZHE I b 8X8S5 BOLT, M8X85

31 213650001 72.3X8.5X385T WASHER, 2. 3X8.5X38S5T

32 028080242 N2¥H 228 WASHER, SPRING 2-8

33 021080106 FYR12a8 NUT, 1 V8

40 520769000 g~ FUNNEL

41 144225002 by FHii— HEAD COVER

48-1 147919001 FrrLdh RUBBER CUSHION

48-2 147919002 E Sy SR i 1Y RUBBER CUSHION

56 183797009 O B R N DUSTER CHUTE ASSY

57 031411304 TIET ZUa1X13 WOOD SCREW, ROUND M4.1X13

58 $23353001 R e N e DUSTER SHOOT SUPPORT, §

59 062400612 F N TIMAXE SCREW, PAN M4X6

60 025040332 By B8 WASHER, PLAIN L 4

65 538302020 NIk AHIS = BELT COVER

66 062061412 F~X36X14 SCREW, PAN M6X 14

67 $20412000 JL+t»37 RUBBER CAP, 3.7

69 147893009 FAHITEIIAR  feeescsame

70 021400106 S e

71 062401406 FANI4 e

72 116016001 e L

91 520118101 ASRAAZ TRIMMING KNIFE

92 060300512 I8 > KM3X5 SCREW, BIND M3X5
<OPTION PARTS >

69 147893009 | 1| TREADLE PEDAL

70 021400106 |  2[-eeeeeeeeeee - NUT, 1 M4

71 062401406 | 2[|-—ceees SCREW, PAN M4X14

72 116016001 = PEDAL STOPPER

185-N31-910



7. {TREEIE / Accessories / Zubehor / Accessoires / Accesorios

95

42-2-

42-2-20-—5 |

=3
o
|

e&——42-2-10-2

@——42_2_”}_3 E—42-2-4-1
42-2-13 EB—42-2-4-2 b
ONEROBEMITET S ErBUET. @ Les détails des accessoires inclus sont sujets @ des changements.
(@ The details of included accessories are subject to change. © Los detailes des accesorios incluldos pueden variar.

@ Anderungen in der Aufstellung der Mitgelieferten
Zubehore sind vorbehalten.

185-N31-910



Z . {T/mAnRER / Accessories / Zubehdr / Accessoires / Accesorios

-48-

REF.NO. CODE Q'TY b NAME OF PARTS RIVI
<95>
42-2 529864109 1|1 82574175 36DTHF COTTON STAND ASSY, 6DTHF
42-2-1 150180001 Blvsvs SPOOL STAND BASE
42-2-2 150182000 6|2 T —JwY b SPOOL MAT
42-2-3 126863001 6|27 -y SPOOL CUSHION
42-2-4 502775001 IR AR v i-S 8 RN PIPE SCREW SET, A
42-2-4-1 150206002 1|e5#H %16 WASHER, PLAIN 16
42-2-4-2 $38648001 1l6h 2+ bUSB NUT, U5/8-28
42-2-5 504109001 NI bFPoFraHHITEY THREAD GUIDE SUPPORT BAR
42-2-6 502783001 R THREAD GUIDE, 6
42-2-7 540640001 E=EF AR a i B e DTE S COLUMN PIPE WITH CAP
42-2-7-1 150174000 1asaxvyy7y COLUMN CAP
42-2-8 156112003 1lassmn17D COLUMN PIPE, D
42-2-9 150173003 1asas31rb COLUMN JOINT
42-2-10 $21798001 6|ZT7—LFxEY SPOOL SCREW SET
42-2-10-1 150179002 6|Z7—-N4u8 SPOOL SHAFT, B
42-2-10-2 028050246 6|/ FHHF25 WASHER, SPRING 2-5
42-2-10-3 021500106 Bl12+v ks NUT, 1 M5
42-2-11 150185009 11 rPoFrhLs— THREAD GUIDE HOLDER
42-2-12 138843001 A A BV JOINT
42-2-13 150188009 TNAT =KL d—gHTA SPOOL HOLDER SUPPORT, A
42-2-14 150194009 1| RF— k¥ —H+H1R SPOOL HOLDER SUPPORT, B
42-2-15 S02779009 2|RF —NFR I —3 SPOOL HOLDER, 3
42-2-16 502788009 2|1ALY EneH—2 33 THREAD HANGER ASSY, 3
42-2-17 S40641001 1ZAZ=Za254Y ka SPOOL SCREW SET, A
42-2-17-1 021500106 41324+ s NUT, 1 M5
42-2-17-2 537038001 1|F~3EF¥5x14 SCREW, PAN (P WASHER) M5X 14
42-2-17-3 537037001 1|+~ k35 45%32 SCREW, PAN (P WASHER) M5X32
42-2-17-4 062501406 2|F~asx14 SCREW, PAN M5X14
42-2-18 540642001 TNARZ=WT 7254wy b8 SPOOL SHAFT SCREW SET, B
42-2-18-1 021500106 211234+ Y b5 NUT, 1 M5
42-2-18-2 $37038001 1|+~3 k5 4¥s5x14 SCREW, PAN (P WASHER) M5X14
42-2-18-3 $37037001 il g et R e ) SCREW, PAN (P WASHER) M5X32
42-2-19 540643001 LN BRI S SR TRV HOLDER JOINT SCREW SET
42-2-19-1 014060632 2|7F b ABX6Y K3 SET SCREW, SOCKET (CP) M6X6
42-2-19-2 021500106 111334 ks NUT, 1 M5
42-2-19-3 $37037001 1|+ ~3k5#5x32 SCREW, PAN (P WASHER) M5X32
42-2-20 540644001 pAL DI BV E 8 SR TRV HOLDER JOINT SCREW SET
42-2-20-1 021500106 11132+ b5 NUT, 1 M5
42-2-20-2 031452206 1|7 7a5%x22 WOOD SCREW, ROUND M4.5X22
42-2-20-3 062501006 1|+~3sx10 SCREW, PAN M5X10
185-N31-910




. (TR SAE31% / Accessories / Zubehor / Accessoires / Accesorios

42-1-7-1 = ——42-1-19-2
42-1-18- l‘j@,ﬂ_ﬁ,z-l 1916 l o
= ““a\ : \l
42-1-11 e =
| .-"/@ “ e |
I // { | e :742 1-15
AR i
18 > ———7/_",/ B 7N ——42-1-18-2
i 1
42-1- 42-1-9 @—42—1 -20-3
/ a1 E__'Jird,zﬁl 18-4
E
p?
42-1-10-1

42-1-2

:%—I-I [

12—

2-1-13—— 7T 421008
P w—42-1-21-

42-1-n1-2—§ é

# i a2 /{—" /OPTION PARTS

OHEROAMBEE TSI EHFHUET,

@© The details of included accessories are subject to change.

@ Anderungen in der Aufstellung der Mitgelieferten
Zubehdbre sind vorbehalten.

® Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des accesorios incluidos pueden variar.

185-N31-910




Z . T/E5AE 1R / Accessories / Zubehdr / Accessoires / Accesarios

-50-

REF.NO CODE Q'TY kX NAME OF PARTS RIVI
42-1 §$29855109 1|1 k25 %1% I5DTHF COTTON STAND ASSY, 5DTHF
42-1-1 150180001 S\mays SPOQLSTAND BASE
42-1-2 150182000 SR 7=z b SPOOL MAT
42-1-3 126863001 S5 R7—svi3w SPOOL CUSHION
42-1-4 502775001 INEAS i S8 AV N PIPE SCREW SET, A
42-1-4-1 150206002 1EZ¥H %18 WASHER, PLAIN 16
42-1-4-2 538648001 16777+ bUSS NUT, U5/8-28
42-1-5 504109001 1A bPrrrHHITED THREAD GUIDE SUPPORT BAR
42-1-6 142999101 L B P o THREAD GUIDE, 5
42-1-7 S40640001 [} =R i o A R T COLUMN PIPE WITH CAP
42-1-7-1 150174000 1asaxvy7 COLUMN CAP
42-1-8 156112003 1|35 4ant7D COLUMN PIPE, D
42-1-9 150173003 1asay3are ks COLUMN JOINT
42-1-10 521798001 SIZ7—Wzs+ Yk SPOOL SCREW SET
42-1-10-1 150179002 S|l2a7—ivoa SPOOL SHAFT, B
42-1-10-2 028050246 S5/ H¥H %25 WASHER, SPRING 2-5
42-1-10-3 021500106 512+ ks NUT, 1 M5
42-1-11 150185009 RS o & - THREAD GUIDE HOLDER
42-1-12 138843001 L B e o o AVEE 6 S JOINT
42-1-13 150188009 HAF—FAd—tHTa SPOOL HOLDER SUPPORT, A
42-1-14 502778002 1| RT =k g—2 SPOOL HOLDER, 2
42-1-15 S$02786002 1|ZLY FnH—n 22 THREAD HANGER ASSY, 2
42-1-16 $02779009 1|27 =k —3 SPOOL HOLDER, 3
42-1-17 S02788009 1ALY EnsH—% 33 THREAD HANGER ASSY, 3
42-1-18 S40641001 1NAT -9 238 Y kA SPOOL SCREW SET, A
42-1-18-1 021500106 411324 bs NUT, 1 M5
42-1-18-2 537038001 1|F~3EFHs5x14 SCREW, PAN (P WASHER) M5X14
42-1-18-3 S37037001 1|+ ~N2 k5 H5x32 SCREW, PAN (P WASHER) M5X32
42-1-18-4 062501406 2|F~asx14 SCREW, PAN M5X14
42-1-19 540642001 1NRFT—NI729€Y b8 SPOCLSHAFT SCREW SET, B
42-1-19-1 021500106 21133+ bs NUT, 1 M5
42-1-19-2 537038001 1|#F~Nae5H#5x14 SCREW, PAN (P WASHER) M5X "4
42-1-19-3 §$37037001 1|+ ~ok5Hs5x32 SCREW, PAN (P WASHER) M5X32
42-1-20 540643001 1R —YEF2 S8 b HOLDER JOINT SCREW SET
42-1-20-1 014060632 2|7 F b ABEXEY K3 SET SCREW, SOCKET (CP) M&6X6
42-1-20-2 021500106 11122+ ks NUT, 1 M5
42-1-20-3 537037001 1|F X3 kE545%32 SCREW, PAN (P WASHER) M5X32
42-1-21 540644001 1FIEd—y 7250y R HOLDER JOINT SCREW SET
42-1-21-1 021500106 112+ Y ks NUT, 1 M5
42-1-21-2 031452206 1% ILE 7 45%22 WOOD SCREW, ROUND M4.5%22
42-1-21-3 062501006 1|#~3as5x10 SCREW, PAN M5X10

<FTaLN-U> <OPTION PARTS >
b4 183798001 1|7t Fe—4y b FULLSUBMERGED SET
64-1 520721001 TWheoFoagyT HEAD PLATE SUPPORT
64-2 153318201 1 ho2TNTATEIL BOLT
64-3 $35997001 1|4 2K b 8x85 BOLT, M8X85
64-4 S$36007001 1|54 %KL b 8x55 BOLT, M8X55
64-5 017085502 1|4 L M8X55 BOLT, M8X55
64-6 025080236 | 11|Es¥#HxF2v8 WASHER, PLAIN M 8
64-7 028080242 VAT s = B R WASHER, SPRING 2-8
64-8 021080106 | 15|+¥ r1228 NUT, 1 M8
64-9 213650001 8|72.3X8.5X385T WASHER, 2.3X8.5X38ST
64-10 $20722001 1|24 —%a2— 94T DUSTER SHOQT SUPPORT, L
64-11 060400812 21154 > KMaxs SCREW, BIND M4X8
64-12 060400812 3|/39 > FMaxs SCREW, BIND M4X8
185-N31-910



Gal. 4 — T BR&—E 7 / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

9

Az — YRR (E) — kR R (F-RR) — &R H(E)
Application Thin Thin ‘Medium Thick
HF TR 61-2,-3 62-2,-3 63-3,-4 64-3, -4 65-4, -5 66-4, -5
Sub-Classs -4, -5 -4, -5 -5, -7 -5 -6, -7 -6, -7
#1108 (mm)
Neddle width 2 3 5
, B B0
Needle (Qty.) 151474-011 (2) 151474-014 (2) 151474-016 (2)
2,1 LA $19304-101 $19313-201 $19317-101
Presser Foot [ } ] {l
Assy = :
] = - i
. R U
\ g Ir
'\\ Lﬁ;ﬂg \\ ‘ @ \ £4
\ rid
- \__/ .
3, 8T1E A% | 529146-001 $20404-001 $20406-001
Needle
Clamp Assy L_, |
4, iR $25194-001 (2) 519174-001 (4) {520234-001 (3) 520236-001(5) |520231-001 (4) 520233-001 (6)
$25195-001 (3) $19175-001(5) |520235-001 (4) 5S25196-001 (7) |S20232-001 (5) S25197-001 (7)
Needle Plate B _
6 ([
s
\.,_© L
s $19221-201 $20239-101
E-SUR: k| - =
Main Feed é%
Dog Assy
6, $19245-001 $20245-001 $20244-001
EEhE U
Differential
Feed Dog
7, A Exz <« N
Knife / Upper Knife
144074-300
8 FTx2 520582-001 $20899-001 $20582-001
Lower Knife K\_[_‘{:J._S \_F \ veq. 6
A\ N
9, : (3,4,5) (3,4) (4,5) (4)
$20422-001, A | S20421-001, L [520424-001,B | 520421-001, L |520424-001,B| 520421-001, L
W — I
il (7) (5) (6,7) (5,6,7)
Over Looper §20428-001, C | 520423-001, M [$20428-001,C| $20423-001, M
185-N31




Ga2.”s —  Bh&a—E 5% / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

Bz Z7>2—H « —
Application Ruffling
iS5 2 67-4,-5 68-5 69-4, -5 70-5 71-5,-6 72-5
Sub-Classs
£108 (mm)
Neddle width 2 3 5
1 , &t ()
Needle (Qty.) 151474-014(2) « i
2,1F T# $25548-101 $19321-101
Presser Foot
Assy
A
=
3, &8t A48 |529146-001 $20404-001 $20406-001
Needle
Clamp Assy : : 9
4, 2tiR $25198-001 (4) $19497-001 (4) $19183-001 (5)
Needle Plate | 322 199-001(5) Bl e L) $19184-001 (6)
6 [[ © 0 © [
T = S L
] ~ DH’V ~ | LR
) I } j
) B E %
L@ t@ =,
5, §$19224-2015 « $19226-101
Fax ) waE
Main Feed
Dog Assy
6, $19246-001 «— «—
=EEE
Differential
Feed Dog ;
12 & Xz i — «—
Knife / Upper Knife ]
144074-300
B T2 $20582-001 « g
Lower Knife \*lw
. 3 (5)
. $20424-001, B | 520423-001, M |520424-001, B | 520423-001, M |S20424-001, B | 520423-001, M
L=z
(6)
Over Looper 520428-001, C

-52-

185-N31




Ga3 .47 — Y EB&A—HE %% / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

Hz RAEFZ727—-H «— T —7H
Application Ruffling W/Piping Taping
#7352 75-5 76-5 77-5,-6 78-5 81-4,-5 82-5
Sub-Classs
gt1&E (mm)
Neddle width 3 5 3
1, 8 (B%)
Needle (Qty. 151474-014 (2) <— o
2,14 525550-001 B $25555-001 519330-201
Presser Foot l
Assy )
(1
3,8tk X #8 |520404-001 $20406-001 520404-001
Needle
Clamp Assy By
4, 5t1R $19182-001 (5) $19183-001 (5) $20235-001 (4)
Needle Plate “ - 519184-001!(6) $20236-001 (5)
© [ © [ © [[I
ENIT, | ]
j i J H ]
© % o ©
P L_.%_ = g =~ Sty
5, $19224-201_, . $19226-101 $20241-101
F3K 1 h ES%E ESI;B’D ééi%
Main Feed = =
Dog Assy = E
=F Haf
6, $19246-001 o $20245-001
EEx) e
Differential
Feed Dog
7, A A J:‘x 2 D <« L o
Knife / Upper Knife |
144074-300 ”
8, FA2 $20582-001 - «
Lower Knife %._F.T:WL_S
9, ) (5)
@? 520424-001, B [ 520423-001, M | 520424-001, B | $20423-001, M | $20424-001, B | $20423-001, M
F =7
Over Looper (6)
520428-001,C

53«

185-N31




Gad .7 —  8Rdh—E 3R / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d"ePiezas de calibradores

-54-

A& F—7H 4L NnAgts YR
Application Taping Heavy Materials Binding
HT45 2 83-4,-5 84-4,-5 85-3,-5 86-5 89-4,-5 90-4, -5
Sub-Classs -6 -6
£19E (mm)
Neddle width 5 3 3
1, # dE¥%)
Needle (Qty ) 151474-016(2) 151474-018 (2) 151474-014 (2)
2, $20882-201 $25557-001 ' S$25560-101
Presser Foot
Assy
3,8t1E X #1 | 520406-001 $29631-001 [j_ S20404-001
Needle f N
Clamp Assy |
4, ¢4 $20231-001 (4) $20233-001 (6) $25200-001 (3) S25201-001 (5) $25202-001 (4) $25203-001 (5)
Needle Plate | 220232-001(5) o _
© H © © D@
J u N
U@ (‘@ | [0
gl M =
5, $20239-101 $19228-101 $19221-201
FX U HEH = _
Main Feed gz% g-r— A8
Dog Assy
6, 520244-001 $25566-001 $19245-001
=Ehx) e
Differential
Feed Dog
F W kX = B A 10 E A X
Knife / Upper Knife 0 / Angle Knife [~ / Upper Knife ﬂ
144074-300 $520898-101 J 144074-300 ]
8, FTAX $20582-001 $20583-001 520582-001
. i o ) y
Lower Knife F\\%_,”.T_L-é \\ = T2 LE x.q;g
Ry \)
9, (4,5) (4,5)
éﬁ $20424-001, B | $20423-001, M |$20438-001, G | $20429-001 . Q |520424-001,B | 520423-001, M
Jr— %
% (6) (6)
Over Looper | 520428-001, ¢ | $20421-001, L
185-N31




Ga5 .7 — U E#Bda—% 3R / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

Az FZ LB «— — Rkt GCE-hE)
Application Heavy Materials Thin -Medium
HtFTF R 92-5, -6 93-5, -6 92-5{B) 92-7(B) 95-5 95-5(B)
Sub-Classs -7 -6(B)
#10& (mm)
Neddle width 5 « 5.2.2
1, ¢ das)
Needle (Qty) 151474-018 (2) — 151474-016 (3)
2,18 T#A $19334-001 $30525-001 ﬁ'l $25562-101
Presser Foot B LEJ_!
Assy i -
L=
__/
3,8tk 4 %8 | S21104-001 = <« $29148-001
Needle
Clamp Assy @
4, TR $19185-001 (5) 519187-001 (7) i $25204-001 $31975-001
Needle Plate 312186001 (6}
© [l © [oj |©
D N D |
i ]
e pl
B, $19228-101 - $19221-201 $20239-101
& U ]
Main Feed g %—Eﬁ ED %%:U | I
Dog Assy
b; $19247-001 « $19245-001 520244-001
EBhk ) :
Differential
Feed Dog
[
7, A2 B A 2 10 «— 22
Knife / Angle Knife [ / Upper Knife
520898-101 J 144074-300
8 FTx2Z $20583-001 “ $20582-001
Lower Knife \K‘[J-_ib x T=1.5
9.
g 520438-001, G | S20429-001, Q $20438-001, G $20430-001,D
FIb—ay
Qver Looper

185-N31




Wa . E& 7 NJL /Warning labels / Warnschilder / Etiquettes d'avertissement

/ Etiquetas de advertencia

./ Name of parts Size(mm) Code
A B R
MoMATITrE TS,
%gggggz; BAREEZ NV - Al 40X64 | $38350-001
Bmrie
M Label i
oLt apel, operation x !
A o kg Enig 40% 64 $38349-001
e S
oAy
Mark, grounding @12 S37060-001
185-N31-052



%5 /INDEX /VERZEICHIS

/INDEX/INDICE

CODE REF.NO. Page CODE REF.NO Page CODE REF.NO. Page
S00075000 |A -66 4 519308001 |D -50-4-5 14 520199001 |K -14 32
501295001 |D  -50-3-3 14 D -50-6-5 16 520231001 |Gal1-4 51
D -50-4-3 14 D -50-7-5 16 Gad-4 54

D -50-9-3 16 D -50-8-5 16 520232001 | Gal-4 51
D -50-10-3 16 D -50-9-5 16 Ga4-4 54

D -50-11-3 18 D -50-13-5 18 520233001 |Gal-4 51
501943001 |z -7 46 D -50-14-5 18 Gad-4 54
502573000 |E -38 20 519309001 |D -50-1-6 14 520234001 | Ga1-4 51
502606000 |A -3 2 D -50-2-6 14 520235001 | Gal-4 51
502775001 |2 -42-1-4 50 D -50-3-6 14 Ga3-4 53
Z -42-2-4 48 D -50-4-6 14 520236001 |Gal-4 51

502778002 |Z -42-1-14 50 D -50-6-6 16 Ga3-4 53
502779009 |2 -42-1-16 50 D -50-7-6 16 520239101 |Gal-5 51
Z -42-2-15 48 D -50-8-6 16 Ga4-5 54

502783001 |2 -42-2-6 48 D -50-9-6 16 Ga5-5 55
502786002 |2 -42-1-15 50 D -50-13-6 18 520241101 | Gal-5 51
502788009 |z -42-1-17 50 D -50-14-6 18 Ga3-5 53
Z -42-2-16 48 $19311101 D -50-1-1 14 520244001 |Gal-6 51

504109001 |2 -42-1-5 50 D -50-2-1 14 Gad-6 54
2  -42-2-5 48 D -50-3-1 14 Ga5-6 55

506701000 |z -18 16 D -50-4-1 14 520245001 | Gal-6 51
S06704001 |M - 1-4 38 D -50-5-1 14 Ga3-6 53
519174001 | Gal-4 51 D -50-6-1 16 520310001 |A -13 2
519175001 | Gatl-4 51 D -50-7-1 16 520319001 |A -27-3 2
519182001 | Ga2-4 52 D -50-8-1 16 520320101 |A -27-5 2
Ga3-4 53 D -50-9-1 16 520321001 |A -27-6 2

$19183001 | Ga2-4 52 D -50-10-1 16 520324101 |A -33 2
Ga3-4 53 D -50-11-1 18 520325001 |A -35 2

$19184001 | Ga2-4 52 D -50-12-1 18 520327101 |A -27-8 2
Ga3-4 53 D -50-13-1 18 $20338200 |A -61 4

519185001 | Ga5-4 55 D -50-14-1 18 520339000 |A -62 4
519186001 | Ga5-4 55 D -50-15-1 18 520340001 |A -69 4
$19187001 | Ga5-4 55 519312001 |D -50-2- 14 520342001 JA -70 4
$19221201 | Gal-5 51 D -50-6-2 16 L -65 34
Gad-5 54 D -50-13-2 18 $20345009 |A -10 2

Ga5-5 55 D -50-14-2 18 A -75 4

$19224201 | Ga2-5 52 $19313201 |D  -50-1 14 520346000 [A -79 4
Ga3-5 53 Gal-2 51 520353000 |B - 21 6

$19226101 | Ga2-5 52 519317101 | DO -50-2 14 520355002 |G -9-1-2-2 26
Ga3-5 53 Gal-2 51 G -9-2-2-2 26

519228101 | Ga4-5 54 519321101 |D -50-3 14 520361001 |B -17 6
Ga5-5 55 Gaz-2 52 520362101 |B -18 6

519245001 | Gal-6 57 $19325001 |D -50-3-2 14 520391001 |C -7-5 8
Gad-6 54 D -50-4-2 14 520392000 fC -7-6 8

Ga5-6 55 D -50-9-2 16 520404001 | Gal-3 51

$19246001 | Ga2-6 52 519326101 |0 -50-4 14 Ga2-3 52
Ga3-6 53 Ga2-2 52 Ga3-3 53

519247001 | Ga5-6 55 519330201 {D -50-7 16 Gad-3 54
519304101 |D -50-6 16 Ga3-2 53 520406001 | Gal-3 51
Gal-2 51 519334001 |D -50-5 14 Ga2-3 52

519307001 | -50-1-4 14 Ga5-2 55 Gal-3 53
D -50-2-4 14 $19340001 |D -50-5-2 14 Gad-3 54

D -50-3-4 14 D -50-12-2 18 520412000 |A -48 2

D -50-4-4 14 519497001 | Gaz-4 52 A -55 2

D -50-6-4 16 $20115001 -38-2 12 Z -67 46

D -50-74 16 520117001 -38-3 12 520415101 |C - 27 8

D -50-84 16 520118101 -91 416 520416101 |C -22 8

D -50-9-4 16 520130009 - 38 520418001 |C -23 8

D -50-13-4 18 520131009 - 1-1 38 520421001 |Gal-9 51

D -50-14-4 18 520134001 -1-1-1 38 Ga4-9 54

519308001 |D -50-1-5 14 520135001 -1-1-2 38 520422001 |Ga1-9 51
D -50-2-5 14 520158101 -72 36 520423001 |Gal-9 51

D _-50-3-5 14 | 520199001 -9 32 Ga2-9 52

-57-



CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
520423001 | Ga3-9 53 $20676001 |L -9 36 521300001 |R  -1-20 42
Ga4d-9 54 R -1-5 42 $21301001 |R -1-24 42
$20424001 | Ga1-9 51 $20677000 |L -10 34 $21302001 |R -1-25 42
Ga2-9 52 L -10 36 $21303001 |R -1-27 42
Ga3-9 53 S20678001 |L -14-1 34 521304001 |R -1-29 42
Ga4-9 54 $20679001 |L -14-2 34 $21305001 |R -1-3 42
$20428001 | Gal-9 51 $20681000 |L -18 34 521306001 |R -1-14 42
Ga2-9 52 L -18 36 $21307001 |R -1-15 42
Ga3-9 53 R -18 42 $21310001 |R -8 42
Ga4-9 54 520682101 |L -19-2 34 $21311001 |R -9 42
520429001 | Ga4-9 54 $20682102 |L -19-4 34 521312001 |R -10 42
Ga5-9 55 $20682103 |L - 19-1 34 $21314001 |R -14 42
520430001 } Ga5-9 55 L -195 36 $21315001 |R -16 42
$20438001 | Ga4-9 54 520682104 |L -19-3 34 S21316001 JR -18 42
Ga5-9 55 $20682105 |R -1-9 42 $21318000 |Q -1 40
$20460000 | M -1-1-1 38 520684101 |L -23 34 $21373001 |R -20-1 44
520468001 | M -1-1 38 $20685001 L -25 34 $21375001 |R -20-1-2 44
$20476001 |D -4 12 520686001 |L -26 34 R -20-2-2 44
520485001 |D -19 12 $20687001 |L -37 34 $21376001 |R -20-1-9 44
$20526000 |E -47 20 520689001 L -48 34 R -20-2-9 44
520530001 {E -30 20 520690001 |L -49 34 $21377001 |R -20-1-11 a4
520543101 |E -51 20 $20691001 |L -50 34 R -20-2-11 44
$20544000 |E -52 20 520694001 |L -53 34 521378001 |R -20-1-12 44
520547001 |E -55 20 $20695001 L -55 34 R -20-2-12 44
$20548001 |E -59 22 $20696001 |L -56 34 $21379001 |R -21 44
$20560001 |E -66 22 520697001 |L -58 34 $21380001 JR -20-2 44
$20571101 |F -2 24 $20698121 |L -59 34 $21381001 |R -22 44
520574001 |F -8 24 $20701001 L -66 34 $21590000 {R -4 42
$20577001 | F -12 24 $20702001 |L -71 36 521798001 |Z -42-1-10 50
520578101 |F -13 24 $20703001 \L ~-73 36 Z -42-2-10 48
$20579101 |F  -15-4 24 $20707001 |L -75 36 $23337009 |A -7 2
$20582001 | Ga1-8 51 520718000 |Z -27 46 A -76 )
Ga2-8 52 $20721001 |Z - 64-1 50 $23342001 |C -7-1 8
Ga3-8 53 $20722001 |Z -64-10 50 C -34-2 10
Ga4-8 54 520723001 |z -12 46 c -352 10
Ga5-8 55 $20743001 |L  -51 34 C -36-2 10
$20583001 | Ga4-8 54 $20769000 |Z -40 46 F -30-23 24
; Ga5-8 55 520770101 |D -38 12 G -9-1-1-1 26
$20585001 |F  -27 24 520878000 |A -81 4 G -9-2-1-1 26
$20589101 |F  -9-1 24 $20882201 |D -50-8 16 $23350001 |A -63 4
520590101 |F  -9-2 24 Gad-2 54 $23351001 |A -65 4
b YAV VIO o S e 24 20896100 M F - 152 24 S23353001 1\Z -58 46
$20598000 |G -2 26 $20897101 |F -15-3 24 $23356001 |Z -10 46
H -3 28 520898101 |F -15-5 24 $23357001 |A -78 4
$20622001 {|H -5 28 Gad-7 54 $23360001 |E -37 20
$20625001 {H -11 28 Ga5-7 55 E -42 20
$20626001 |H - 14-1 28 520899001 | Ga1-8 51 J -18 30
$20627001 |H -14-2 28 $21104001 | Ga5-3 55 $23363001 |z ~-11 46
s20e41001 |J -11 30 521125001 (L -44 34 $23364000 |D -44 12
520645101 |J -16 30 $21126001 |L -40 34 $23418002 |A -30 2
520652001 |J -24 30, $21130001 |L -42 34 L -27 34
$20653001 |J -27 30 $21133001 |L -28 34 M -1-2 38
$20654001 |J -29 30 $21134001 JL -29 34 Q -6 40
$20655101 | K -1 32 $21135001 L  -31 34 R -5 42
520657001 | K -4-1 32 $21136101 |L -35 34 $23452002 |L -22 34
520668000 | K -19 32 $21137001 L -33 34 L -74 36
$20669000 |K -23 32 $21293001 |R -1 42 $23456101 |C -24 8
$20671000 | K -21 32 $21294001 |[R  -1-1 42 ] -30 30
K -22 32 521295001 |R  -1-2 42 523614101 |H -12 28
$20673001 |L - 11 34 $21296001 |R -1-10 42 J =25 30
L -1 36 521297001 |[R -1-13 42 $23616101 JA -25 2
S20675001 |L -8 36 $21298001 |[R -1-16 42 $23621101 |[E -70 V%
[ 520676001 |L -9 34 $21299001 J|R -1-18 42 E_-76 22

-58-




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$23621101 [E -78 22 S30889001 |D -38-4 12 $39606020 |[A -5 7

Foo-16-1 24 530971001 |D -50-1-2 14 $39607001 |A -8 2
$23626001 |H -6 28 D -50-7-2 16 539608021 |A - 11 2
$23628001 |[E -69 22 D -50-8-2 16 $39610021 |A -21 2
$23651002 |Q - 11 40 $31881101 |J -12 30 539611001 |A -27 2

R -1-19 42 $31975001 | Ga5-4 55 539612001 |A -27-1 2
523774001 |R  -15 42 $32276001 L -15 34 539613001 |A -27-2 2
$23775001 |R  -1-7 42 §35997001 |z -29 46 539623001 |A -38 2
523777101 |[R  -1-4 42 Z -64-3 50 $39624021 |A -42 2
$23779001 |R -6 42 $36007001 |Z -64-4 50 $39625051 |A -49 2
$24473000 |z -14 46 $37037001 | Z- 42-1-18-3 50 $39626021 |A -58 2
$25019001 |Q -10 40 Z-42-1-19-3 50 $39629021 |8 -3 6
$25184001 |A -93 4 Z-42-1-20-3 50 539630000 {B  -10 6
$25194001 | Gal-4 51 Z-42-2-17-3 48 $39631000 [B  -20 6
$25195001 | Ga1-4 51 2-42-2:18-3 48 $39633011 |C -34 10
$25196001 | Ga1-4 51 Z-42-2-19-3 a8 $39633012 |[C -34 10
$25197001 | Ga1-4 51 $37038001 |z-42-1-18-2 50 539638011 |[C  -35 10
$25198001 | Ga2-4 52 Z-42-1-19-2 50 $39638012 |[C  -35 10
$25199001 | Ga2-4 52 Z-42-2-17-2 48 $39641011 |[C  -36 10
$25200001 | Gad-4 54 Z-42-2-18-2 48 539641012 |[C  -36 10
$25201001 | Ga4d-4 54 $37060001 |wa 56 $39644021 |C -2 8
$25202001 | Ga4d-4 54 $37070121 |D -34 12 539645021 |C -3 8
$25203001 | Gad-4 54 $38301020 |A -44 2 $39646021 |C -4 8
$25204001 [Ga5-4 55 $38302020 |2 -65 46 $39647000 {C -5 8
$25548101 | D -50-9 16 $38305001 {A  -29-1 2 $39648021 |Cc -9 8

Ga2-2 52 $38306051 |C -25 8 $39649021 {C  -15 8
$25550001 |[D  -50-10 16 $38307001 |C  -27 8 $39650051 |C  -17 8

Ga3-2 53 $38308021 [D -5 12 $39652021 |C -18 8
$25553001 |D -50-10-2 16 $38311100 |E  -43 20 539654051 |C  -29 8

D -50-11-2 18 $38312050 [E -24 20 $39658001 |D -1 12
$25555001 |D -50-11 18 538313001 {G  -9-1 26 $39659021 |[D -6 12

Ga3-2 53 $38320000 |G -9-1-2-1 26 $39660001 |D -7 12
$25557001 |D  -50-12 18 G -9-2-2-1 26 $39661001 |D -8 12

Gad-2 54 $38322001 |G -9-2 26 $39662001 |D -9 12
525560101 |D -50-13 18 $38328051 L -1 34 539663021 |D - 11 12

Ga4-2 54 $38329001 [L -38 34 $39664001 |[D -12 12
$25562101 |D -50-14 18 $38330050 |L -46 34 $39665001 [D -15 12

Ga5-2 55 $38349001 | Wa 56 539666001 |D -20 12
$25566001 | Gad-6 54 $38350001 |Wa 56 $39667021 D -21 12
$25818001 |E  -61 22 $38648001 |z -42-1-4-2 | 50 $39669001 |D -23 12
$27868001 |B  -16 6 Z -42-2-42 | 48 539670000 |D -24 12
$29102001 |J -6 30 $39562001 |A -37 2 $39671021 |D -26 12
$29146001 |Ga1-3 51 $39563020 |A -24 2 $39672001 |D -29 2

Ga2-3 52 $39564021 |A -23 2 539673020 |E -5 20
$29148001 | Ga5-3 55 $39565001 |B  -24-2 6 539674001 |E -9 20
$29631001 | Gad-3 54 $39566001 |C -7 8 $39675001 |E  -10 20
$29700000 |G -9-1-3 26 $39571021 |C  -10 8 539676021 |[E -15 20

G -9-2-3 26 $39574001 |C -8 8 $39677021 |E  -16 20
529824000 |Q -4 40 $39575001 |D -2 12 F -5 24
$29827000 |Q -4 40 $39577000 |D - 2-1 12 G -4 26
$29831000 |Q -7 40 $39578001 |E -1 20 H -9 28
$29835001 |Q -5 40 $39585001 |[E - 1-3 20 $39678021 |E -17 20
$29855109 |Z  -42-1 50 $39586001 |E - 1-4 20 $39679001 |E -20 20
529864109 |2 -42-2 48 $39589021 |[E -8 20 $39680001 | -23 20
$30134001 |R  -A 42 $39593021 |E -54 20 539683000 |E  -26 20
$30135001 {R  -C 44 $39596021 |E - 54-1 20 $39684021 |{E -27 20
$30135002 |R -D 44 $39597001 [K -4 32 $39685001 |[E -28 20
530525001 |D - 50-15 18 539598000 {K -4-4 32 $39686000 |E -44 20

Ga5- 2 55 $39599001 |K -4-3 32 $39687000 |E -45 20
$30532001 |D - 50-15-2 18 539601000 |K -4-5 32 539688001 |E -46 20
$30562000 |D -28 12 $39602000 |K -4-7 32 $39690021 {E -36 20

E -18 20 $39603001 [K -4-8 32 E -41 20

G_-8 26 539605001 |A -2 2 )] -8 30

-59.



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
539690021 |1 -19 30 $40644001 [Z2 - 42-1-27 50 018061632 |[D -22 12
$39691001 JE -39 20 Z -42-2-20 48 E -8-1 20
$39692021 |E -50 20 542042021 |E -33 20 E -34 20
$39693001 [E -58 22 342050001 |A - 29-2 4 E -40-1 20
539694021 |E -64 22 543521000 | K -29-1 32 E -60 22
539695001 |E  -65 22 S43522000 |K -29-2 32 018062532 |B  -28 6
S39701011 |F  -30 24 S$43523000 |K -29 32 C -16 8
$39701012 |F  -30 24 S43525001 |M -1 38 D -13 12
S$39704021 |F -4 24 543527001 |[F -6 24 018400832 |E -48 20
539707001 |F -19 24 G -6 26 018401032 |R -3 42
539708001 |F  -25 24 $43530001 |[R -B 42 018401622 |C  -34-1 10
$39709021 |F -28 24 012060632 |A -43 2 C .35 10
S39711011 |G -18 26 B -2 6 C -36-1 10
$39711012 |G -18 26 B -25 6 F-30-141 24
$39715011 |G -19 26 D -25 12 G -18-1-1 26
$39715012 |G - 19 26 E -2 20 G -19-1-1 26
$39717021 |G -3 26 E -6 20 H -16-1-1 28
539718021 |G -5 26 Fo-6-1 24 H -17-11 28
539724011 |H -16 28 G -6-1 26 018401632 |R -2 42
§39724012 |H -16 28 H -2 28 021060302 |R -1-21 42
$39726011 |H -17 28 K -17 32 R -7 42
$39726012 |H -17 28 R -11 42 021080106 |Z -33 46
$39728021 |H -8 28 012400432 A -27-4 2 Z -64-8 50
$39729021 §J -1 30 A -32 2 021400106 |Z -70 46
$39732021 |J -3 30 D -30 12 Z -70 46
539733021 1) -4 30 E -29 20 021400202 {R -25 a4
§39734021 |y -7 30 G -13 26 R -25 44
§39735050 |J -10 30 J -5 30 021400212 |A -53 2
539736001 |J -15 30 ) -17 30 D -18 12
$39740021 |J -20 30 K -4-2 32 R -1-23 42
$39741021 |1 -1 30 K -16 32 R -17 42
5$39742021 |J -22 30 R -19 a2 021500106 | Z-42-1-10-3 50
$39743001 {K -3 32 012400832 |A -31 2 Z2-42-1-18-1 50
$39744021 | K -7 32 E -32 20 Z-42-1-19-1 50

K -12 32 012500532 |K -2 32 Z-42-1-20-2 50
539745001 |[K -8 32 014060632 | Z- 42-1-20-1 50 Z2-42-1-21-1 50
$39747001 |[K -10 32 Z2-42-2-19-1 48 Z-42-2-10-3 48
§39749001 | K -13 32 014780622 |R -20-1-6 44 7-42-2-17-1 48
539751021 | K -11 32 R -20-2-6 44 Z-42-2-18-1 48
$39752021 [K -15 32 017060812 |H -7 28 2-42-2-19-2 18
539756021 | L  -63 34 017061612 |C -7-2 8 Z-42-2-20-1 48
S$39757001 |[L -67 36 C -34-341 10 021500216 |J -9 30
539761001 |B - 1-1 6 C  -35-3-1 10 025030132 |F -14 24
539762001 |B  -1-2 6 C 36-3-1 10 025040132 |E -49 20
$39763001 |B -1-3 6 F o -30-2-1 24 Foo-11-1 24
5397639051 |[E -4 20 G -9-1-1-2 26 025040232 |Q -3 40
§39770001 |D -17 12 G -9-2-1-2 26 025040332 |Z -60 46
S$39771020 |A -14 2 017085502 §Z -64-5 50 025050132 jA -72 4
$39773001 |E -35 20 017500812 {F -26 24 025060332 |D -14 12
$39775001 |B - 24-1 6 017501212 A -b4 4 025080236 |Z -64-6 50
S$39785001 [A -92 4 017781012 R -20-1-4 44 025350332 |A -68 4
S39786001 |A -92 4 R -20-1-10 44 E -63 22
S$39787001 |A -92 4 R -20-1-13 44 025630232 |D -50-6-8 16
$39795001 |R -13 42 R -20-2-4 44 025660132 |D -50-10-4 16
$39796001 [R -29 42 R -20-2-10 44 D -50-11-4 18
S40640001 | Z -42-1-7 50 R -20-2-13 44 025710232 |E  -12 20

Z -42-2-7 48 018061432 |E -53 20 E -13 20
S40641001 |Z2 -42-1-18 50 G -10 26 028050242 |L -64 34

Z  -42-2-17 418 G -182 26 028050246 | Z-42-1-10-2 50
S40642001 |Z -42-1-19 50 G -19-2 26 Z-42-2-10-2 48

Z -42-2-18 48 1 =121 30 028060242 |B  -27 6
540643001 |Z -42-1-20 50 1l -16-1 30 028080242 |Z -32 46

Z  -42-2-19 48 K_-b 32 Z  -64-7 50

-60-




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
031411304 | Z -57 46 062350512 [R -1-28 42 101572101 |2 -5 46
031452206 | Z- 42-1-21-2 50 062350612 |C -26 8 102707002 |[R -28 42

Z-42-2-20-2 48 L -70 36 104450101 |C -1 8
034422006 [N -1-2 38 R -1-26 42 105161004 |D -3 12
047301242 JE - 1-1-1 20 062350812 |[C -7-4 8 105288001 | D -50-1-3 14
E -1-21 20 R -1-17 42 D -50-2-3 14
047301642 D -2-2 12 R -12 42 D -50-6-3 16
047401442 D -21-1 12 062400612 |Q@ -8 40 D -50-13-3 18
047502242 [E -57 22 Z -59 46 D -50-14-3 18
047503242 |[D -16 12 062400812 A -9 2 106640001 |D - 50-5-3 14
047602042 |A -54 2 B -5 6 D -50-10-5 16
048040342 |[E -14 20 F -29 24 D -50-11-5 18
048090342 |D -27 12 K -4-6 32 D -50-12-3 18
E -19 20 Q -2 40 108494001 |P -1-2 40
048400242 |B - 14 6 062401012 |A -4 2 108495001 |P -1-3 40
060300412 |D -35 12 B -22 6 110832009 |L -12 34
L -30 34 c -20 8 L -12 36
060300512 |L -52 34 c -30 8 111140002 |D -50-7-3 16
Zz -92 46 R -23 44 D -50-8-3 16
060300612 |D -39 12 R -23 44 116016001 |2 -72 46
060350812 |A -67 4 062401212 |A -52 2 z -72 46
E -62 22 F -10-1 24 117466000 |2 -13 46
060351012 |[H -15 28 K -4-9 32 118550001 |G -14 26
: ] -28 30 062401406 |Z -71 46 118735002 |C -7-3 8
060400612 |A -12 2 z -7 46 C -34-3-2 10
A =277 2 062401612 |A -80 4 C -35-3-2 10
A -279 2 R -1-22 42 C -36-3-2 10
A -34 2 062402512 |F -10-2 24 F -30-2-2 24
A -36 2 062501006 | Z-42-1-21-3 50 G -9-1-1-3 26
A -46 2 Z-42-2-20-3 48 G -9-2-1-3 26
A -50 2 062501406 | Z- 42-1-18-4 50 125324001 |F -11-2 24
A -59 2 Z-42-2-17-4 48 126863001 |Z -42-1-3 50
D -10 12 062670712 |D -50-1-7 14 Z -42-2-3 48
E -22 20 D -50-2-7 14 138843001 |Z -42-1-12 50
L -24 34 D -50-3-7 14 Z -42-2-12 48
L -32 34 D -50-4-7 14 140325001 |A -74 q
L -36 34 D -50-54 14 141183000 |A -39 2
L -39 34 D -50-6-7 16 142002001 |z -8 46
L -4 34 D -50-7-7 16 142262001 |2 -24 46
L -43 34 D -50-8-7 16 142999101 |Z -42-1-6 50
L -45 34 D -50-9-7 16 143767002 |P -1 40
L -54 34 D -50-10-6 16 143980001 [P  -1-1 40
L -57 34 D -50-11-6 18 144074300 |F  -15-1 24
L -76 36 D -50-12-4 18 Gal-7 51
060400812 |A -15 2 D -50-13-7 18 Ga2-7 52
A -22 2 D -50-14-7 18 Ga3-7 53
K -24 32 D -50-15-4 18 Gad-7 54
Z -64-11 50 072600000 |B -7 6 Ga5-7 55
Z -64-12 50 076203000 |B -15 6 144103009 |L -13 34
060401012 | M -1-3 38 081005070 |[E -11 20 L -13 36
060401412 |A -28 2 081005670 |E -56 22 144225002 {2 - 41 46
L -68 36 081009070 |A -77 4 144504001 |L -60 34
060630712 |E -75-1 22 081010070 |E -25 20 144784001 R -1-11 42
061350616 |E -31 20 081020070 |{E - 21 20 145277205 }Z -19 46
061400812 A -26 2 081031870 |B -4 6 146293001 |C -6 8
B -6 6 100032003 |A -40 2 146427001 |C  -12-1 8
K -20 32 C -33 8 L -47 34
062060812 |F - 18 24 100080004 |D -50-15-3 18 146592001 |L - 21 34
F o -21 24 100136001 |P -1-4 40 146598001 |A - 71 4
062061412 |Z -66 46 100315002 |A -41 2 147893009 |2 -69 46
062300412 |F  -16-2 24 100463001 |R -20-1-8 44 Z -69 46
062300812 |C -28 8 R -20-2-8 44 147919001 |Z -48-1 46
R _-1-12 42 101118001 |P -2 40 147919002 |7 -48-2 46




CODE REF.NO. Page
147942001 | K -8-1 32
K -10-1 32
K -13-1 32
148084001 [K -18 32
148782001 |H -13 28
] -26 30
148797001 |R  -20-1-5 44
R -20-2-5 44
148798009 |R  -20-1-7 44
R -20-2-7 44
149570001 [z -9 46
150173003 |z  -42-1-9 50
Z -42-29 48
150174000 | Z - 42-1-7-1 50
Z -42-2-7-1 48
150179002 | Z- 42-1-10-1 50
Z-42-2-10-1 48
150180001 |2  -42-1-1 50
Z -42-2-1 48
150182000 |z -42-1-2 50
Z  -42-2-2 48
150185009 |z  -42-1-11 50
Z -42-2-11 | a8
150188009 |z -42-1-13 50
Z -42-2-13 48
150194009 | Z -42-2-14 48
150206002 | Z - 42-1-4-1 50
Z  -42-2-441 48
150813001 |L -69 36
151474011 | Ga1-1 51
151474014 | Gal- 1 51
Ga2-1 52
Ga3-1 53
Gad-1 54
151474016 |C  -13 8
Gal-1 51
Gad-1 54
Ga5-1 55
151474018 | Ga4- 1 54
Ga5-1 55
153318201 |Z -64-2 50
155162001 |C  -7-7 8
G -9-1-1-4 26
G -9-2-1-4 26
J -12-2 30
]l -16-2 30
155197101 | R - 20-1-1 a4
R -20-21 44
155199101 |R  -20-1-3 44
R -20-2-3 44
155247000 |F -3 24
G -11 26
H -10 28
155261000 [J -23 30
155510001 |L -62 34
156112003 {Z -42-1-8 50
Z -42-2-8 48
156482000 |A -51 2
158782101 |L -61 34
183797009 |Z -56 46
183798001 |[Z -64 50
213650001 1z -31 46
Z -64-9 50




vyeww

IR=UTw
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

JIS5o-TEHSt
BROTHER INDUSTRIES,LTD.
T467 B EMRERKAIFE1T B1&18 TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprimé au Japon / Impreso en Japon

185-N31
S95N31-001
1996.12 B(D



